B <levIEl BIEIY

B8

B

SER‘\/ICE PARTS MA[\JUAL
S\, BN g\ ~

f@f Ty ,530790

ISSUEDF JULY E(]l 2/ \REVASED} DCTOBER 2012






SERVICE PARTS MANUAL

HYBRID UTILITY VEHICLES

AMBUSH

Starting Model Year 2013

Never modify the vehicle in any wat that will alter the weight distribution of the vheicle, decrease its stability or increase the speed beyond the factory specifica-
tions. Such modifications can cause serious personal injury or death. Bad Boy Buggies prohibits and disclaims responsibility for any such modifications or any
other alteration which would adversely affect the safety of the vehicle.

BB Buggies Inc. reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these changes on units
sold previously.

The information contained in this manual may be revised periodically by BB Buggies Inc., and therefore is subject to change without notice.

BB Buggies Inc. DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSEQUEN-
TIAL DAMAGES resulting from the use of the information and materials in this Manual.

TO CONTACT US
Bad Boy Buggies

1451 Marvin Griffin Rd.
Augusta, GA. 30906

FAX: 855-256-9900

E-mail: info@badboybuggies.com

For parts and repair contact your local dealer. To locate a local dealer please go online to our website:
www.BADBOYBUGGIES.com

v 3 ¢ _ i Page i



NOTES MR\ N By

This vehicle has been designed and manufactured in the United States of America (USA) as a
‘World Vehicle'. The Standards and Specifications listed in the following text originate in the
USA unless otherwise indicated.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the war-
ranty.

Overfilling battery may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory speci-
fications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

For winter storage, the batteries must be clean, fully charged and disconnected from any
source of electrical drain. The battery charger and the controller are both sources of electrical
drain. Unplug the battery charger DC plug from the vehicle receptacle.

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer

or lead smelter for recycling. For neutralized spills, place residue in acid-resistant containers

with absorbent material, sand or earth and dispose of in accordance with local, state and fed-

eral regulations for acid and lead compounds. Contact local and/or state environmental offi-
cials regarding disposal information.

WARRANTY

Separate inserts supplied in packaging with the vehicle provide information on Product War-
ranty and on Emissions Warranty. Failure to follow instructions for emission parts replace-
ment may violate Federal Law (40 CFR part 1068.105 (b)) and be subject to fines and other

penalties as described in the Clean Air Act.

Page ii



f: 1 g‘ﬁ \ Jr ; k ) 3
MR TN w0y
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e e e e e e v
ACCELERATOR ..\ttt ettt e e A-1
AR FILTER . . oot B-1
BATTERY SYSTEM ...ttt ettt e et e e e e C
BATTERIES - GASOLINE POWERTRAIN. . . ..o ottt e e e c-1
BATTERIES - ELECTRIC POWERTRAIN . . ..ottt e e e e e C-3
BATTERY CHARGER . ... ittt e e e c-7
BODY e D
BODY - FRONT . ..ottt et e e e e e e D-1
BODY - MID SECTION . . . oottt ettt e e e e e e e e e e e D-3
BODY - REAR. . .ottt e D-5
BODY - ACCESSORIES . . . .ottt et et et e D-9
BRAKES . .\ttt E
BRAKE PEDAL & MASTER CYLINDER . . .. .o oottt ettt e e e e e e E-1
FRONT HYDRAULIC BRAKES . ...ttt ettt E-5
REAR HYDRAULIC BRAKES . ..o\ttt et et e e e e E-9
PARKING BRAKE ... e e E-13
CLUT CH ottt e e e e F-1
DIRECTION SELECTOR. . . .ottt ittt et e e e e e e e e e e e e G-1
ELECTRICAL SYSTEM ...ttt e et e e H
HARNE S S . . .ottt e e e e H-1
INSTRUMENTATION . ..ottt ettt et e e e e e e e e e e e e e e e H-9
ELECTRONIC SPEED CONTROL . . .. oottt ettt et H-13
ENGINE .« ottt e J-1
ENGINE MUFFLER . . . o oottt ettt e e e e e e e e e e e e e K-1
FRONT AXLE . .\ttt L-1
FRONT SUSPENSION AND STEERING . . ..ottt et ettt et e e e e e e e M-1
FUEL SYSTEM . ..ottt et e e e e e e e e N-1
MOTOR . o ottt e e e e e e P-1

Page iii



SECTION

OPERATOR PROTECTION SYSTEM (OPS) . . .t ittt e e e Q
OPS - LOWER . .o e Q-1
OPS - UPPER . . Q-5
REAR AXLE o e R-1
REAR SUSPENSION . . . S-1
SEATING . .o T
FRONT SE AT .« .ot e e e T-1
REAR SE AT . e e T-5
STARTER / GENERATOR . . .o e U-1
TRUCK BED . .. e \%
ROTOMOLD - MANUAL LIFT . e e e V-1
ROTOMOLD - ELECTRIC LIFT ..o e e V-5
ALUMINUM BED - MANUAL LIFT . .o e e V-9
ALUMINUM BED - ELCTRIC LIFT . ..o e e e V-11
WEATHER PROTECTION . ... e e W
TO P S . o W-1
WINDSHIELDS . . .. W-3
WHEELS AND TIRES . . . .o e e e X-1

Page iv

AN TR IR O



T W
. o

-

T &“‘
G S

AN [ \ P
/ TO'USE THE SERVICE PARTS MANUAL
This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

i N 4 ‘Service Parts Manual # Page v



SE TH

\ I ¢ e
E SERVICE PARTS MANUAL |

~. ¥

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi “-‘: "ll *"a%h .’Service Parts Manual ;1' t T



3. COLOR CODE FOR BODY COMPONENTS

ST W

..

o A 1\ | T
'HQW TO USE THE SERVICE PARTS MANUAL =

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION

01
02
05
06
07
11
12
13
14
19
20
23
24
25
26
27
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

NO PAINT

SPECIAL COLOR
JACOBSEN ORANGE
LIGHT GOLD PEARL
SILVER PEARL METALIC
BLACK

EMERALD GREEN PEARL
CLOUD GREY

VIPER BLUE METALLIC
PATRIOT BLUE PEARL
INFERNO RED METALLIC
ADVANTAGE CLASSIC CAMO
NATURAL

VIVID NEW HOLLAND BLUE
STEEL BLLUE PEARL
BRIGHT SILVER METALLIC
PRIMER ONLY

HD ADVANTAGE CAMO
METALLIC CHARCOAL
LIGHT ALMOND PEARL
TIMBERLINE GREEN
DEEP MOLTEN RED
SAFETY YELLOW
CHAMPAGNE BEIGE
HUNTER GREEN

BRIGHT WHITE

FLAME RED

BLACK

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

BLACK

FLAME RED
BURLINGTON GREEN
BLACK

FLAME RED

RECON GREEN
SUNBURST ORANGE
BRITISH RACING GREEN

CODE # DESCRIPTION

53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

Servi ce Parts Manual

MOSSY OAK NEW BREAK UP - DIPPED
MOSSY OAK OBSESSION - DIPPED
REALTREE ADVANTAGE MAX 4 - DIPPED
REALTREE HARDWOOD BROWN - DIPPED
REALTREE AP HOT PINK - DIPPED
BLACK / SILVER MARBLE - DIPPED

RED / SILVER MARBLE - DIPPED

HOT PINK / SILVER MARBLE - DIPPED
REALTREE AP

REALTREE MAX 4

MOSSY OAK BREAKUP

MOSSY OAK TREESTAND

REALTREE APG

REALTREE MAX 1

REALTREE AP PINK

REALTREE AP - DIPPED

Page vii



\ P TS

NB X gl A M

q A XL
// g
&

e

|
| |
|
B |
! 1
[
I
I
q N8 S\
$
A
y

&
y

Page A-1 L "K 7 Service Parts Manual ek "\



Uiy
e

@GOVERNOR BELLCRANK ASSEMBLY includes items 53 - 65

To To
Choke Throttle

To Accelerator
Pedal Cable

Box

Front of Vehicle

Service PartsManual ¢ | Page A-2



T W % 4
ACCELERATOR. |
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 626804 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 16).................... 1
2 626140 ACCELERATOR PEDAL BRACKET .......ovvrriinreiineiinccsnecsseeeneien 1
3 600019 ROTARY POSITION SENSOR.........coouriireiiniiiniieeineissessesnsnnenees 1
4 600543 SCREW, M4 - 0.75" LG ..o 2
5
6 612889 PEDAL SWITCH ... 1
7 620030 SOCKET HEAD CAP SCREW, M5 X 0.8" LG ....cc.oovvrrireiriieniencneneas 2
8
9 600683 PIN, 4 MM X 26 MM.......ooiimiriiiniienieneissecssecsessse e 1
10 | 626142 ACCELERATOR PIVOT SHAFT ......oiiiirireieriecieesecee e 1
11 | 613098 TORSION SPRING, 4.5 MM DIA ......ccoooomrirninineenseceseiesen e 1
12 | 625731 FLANGED BUSHING........coomiiniiireinnssssees s 2
13 | 604097 REBOUND BUMPER ..o 1
14
15 | 627846 SUSPENDED ACCELERATOR PEDAL .......coviriininniinnineiseineines 1
16 | 610529 ACCELERATOR PEDAL COVER.......ooorriminriinniiineieressnsisssenneien 1
17
18 | 00661G8 BOLT, 1/4 - 20 X 1.0" LG w.ooooroieireiecieeceeeicees s 3
19 | O1110GOL | FLAT WASHER, 1/4” ....ciiiiiiieiiiecscieeiesessess e 3
20 | 14390G4 LOCK NUT, 1/4" = 20 ..o 3
21
22 | 626608 ACCELERATOR PEDAL HELPER SPRING..........coooiirinnineinneceenceeeane, 1
23 | 626714 ACCELERATOR PEDAL CABLE .......cooouiiniincenesesessessees e 1
24 | 10386G2 | CLEVIS PIN....oiiiiiiiireiiceesciiieesessssss s 1
25 | 31539GL  |WIRE TIE ...oooiiiiiiiireiscesceeecnece e 1
26
27 | 624540 ACCELERATOR CABLE BRACKET .......coviriiriinisniseisnessess e 1
28 | 13437G3 BOLT, 5/16 - 18 X 1.0" LG w...oooririceiceieeiineicsiessssss s 2
29 | 00642G8 FLAT WASHER, 5/16” ........orviiiriineiinneissecsseesseisss s 2
30 | 01109GOL  |LOCK NUT, 5/16" - 18 ..ot 2
31

Page A-3 Service Parts Manual




|\

o

o
,"u
el

=t

4
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32

33 00415G2 BOLT, 1/4 = 20 X 1 1/A" LG 1
34 00559G7 FLAT WASHER, 1/4” ... ennans 1
35 75679G01 | CHOKE PIVOT LEVER......c.ciiiecieeeeeeceeee e, 1
36 15944G1 BALL JOINT ..ottt ettt 1
37 00734G5 LOCK NUT, #10 = 321ttt en st nanas 1
38 75677GO0L | BUSHING. .....ooeeeeeececteee ettt aeae e 1
39 23577G1 TORSION SPRING ......ocoiiiieieieteteeeeeee et ee e s en e 1
40 23726G7 SPACER, O/16” ...ttt 1
41 14390G4 LOCK NUT, /4" = 20 ettt es e en st tese s 1
42

43 75651G01 | CHOKE AND GOVERNOR CABLE BRACKET ......c.coovoviveeceeeceeeee e 1
44 00566G2 LOCK WASHER, 7/16” ......covvoveeeeeeeeceeeeeetee e 2
45 00462G7 BOLT, 7/16 = 14 X 7/8”" LG 2
46

47 75650G01 | CHOKE LINK ..ottt en e n e 1
48

49 75712G01 | CHOKE CABLE ...oovviteeieeeeeee ettt nn s 1
50 75675G01 | GOVERNOR CABLE .....cocoiuiuieeiececeeceeee et 1
51

52 75682G01 | GOVERNOR BELL CRANK ASSEMBLY (INCLUDES ITEMS 53 - 65)............ 1
53 75681G01 GOVERNOR BELL CRANK ......coouiiiiiieieieieteeeeeeee e 1
54 15944G1 BALL JOINT ..ottt n et 1
55 00734G5 LOCK NUT, #10 = 32 ...t ee e 1
56 14390G4 LOCK NUT, /4" = 20 ..ot 1
57 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 58 - 65)........... 1
58 22752G1 GOVERNOR BRACKET .....ocuitiiiieieeteeeee et 1
59 25274G1 GOVERNOR ROD......ooouiiiiieieieieteieeie et 1
60 22754G2 BUSHING ...ttt n s 1
61 25661G01 CUP WASHER ...ttt en e 2
62 23578G1 COMPRESSION SPRING .....cocoiuiiieveieieteeceeeeeeeve e 1

Service Parts Manual Page A-4



ACCELERATOR |

o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 | 22754G2 BUSHING .....ooomiiireieriiscse s 1
64 | 23859G1 GOVERNOR ADJUSTER .......oooumiiriiinnienciissecseseeneesnneesneceneeens 1
65 | 00526G4 HEX NUT, #10 = 32, 1
66 | 71215G01 | SET SCREW, 1/4" - 20 X 1/2" LG ..ccvoomreirreiiceiececeesesne e 2
67 | 25738GOL | SPRING.....ccooiriiiireiceisccs s 1
68 | 11845G5 CABLE CLIP, 3/8".......ooooiieieceieceienee e 1
69 | 12064G3 PUSH NUT, 3/16” ... 1
70
71 | 25653G01 | ACCELERATOR CABLE BRACKET .......ccoooiriinriincieneissieseieeeeisnenn 1
72 | 26826G01 |LOCK WASHER, 8 MM ......coooiiiiiriiicieinieeiceieneeess e 2
73 | 26827G01 | DIFFERENTIAL NUT, M8 X 1.25 MM .....cooosiiiiriieiinciineiescsnisncscineenens 2
74
75 | 75832G01 | WIRE AND TUBE RETAINER, 3/8” CAPACITY .......coomvirmiinniieneisneineeiaane. 1

Page A-5 Service Parts Manual







AIR

1 \ A = L] 3 { \ R LT AV "
\1 b '\ j"h”. W, | _4 , ¥ h{/. .
PR LT WA ) i RN (A Y

e PRE CLEANER AND AIRCLEANER CARTRIDGE includes items 4, 5

Front of Vehicle

Page B-1 ﬂ "ﬂ"h-' / Service Parts Manual "" 4\ h;
' a0 N VO b W 4 :



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

AIR FILTER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 692079 AIR FILTER RETAINER ..ottt 1
2 74485G01 DECAL e 1
3 * PRE CLEANER AND AIR FILTER CARTRIDGE (INCLUDES ITEMS 4 AND5)| 1
4 394018S FILTER PRE CLEANER ... 1
5 272490S AIR FILTER CARTRIDGE .......cooiiiiiiiiiiiii e 1
6

7 615785 HOSE, 609.6 MM ......oiiiiiiiiiiiii e 1

Service Parts Manual

Page B-2



BATTERY

N3

YSTEM GAS POWERTRAIN

4

Front of Vehicle

To Main Harness

Partof Frame |

Part of Frame

Page C-1

«s% ' Service Parts Manual




BATTERY|SYSTEM - GAS POWERTRAIN

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 * STARTER BATTERY, 12V ..t 1
2 626723 TIE DOWN BATTERY TRAY ..o 1
3 00426G8 BOLT, 3/8 - 16 X 1.0" LG..eiiiiiiiiiie ettt 2
4 12262G1 LOCK NUT, 3/8" = L6....ueeeeieeiiiiiiie ittt et e e ennes 2
5 25971G18 #4 AWG WIRE ASSEMBLY ...oviiiiiiiiiiiiii e 1

Service Parts Manual

Page C-2



BATTI

SYSTEM} ELECTRIC PO
s I N D K

B

Front of Vehicle

Y 4

g

To Controller B-

B ] .
| o= o o) o N \‘ |
M ﬁ’i [l = — [LLL ] U%vﬁ\\“‘
|
“ H (@)@) Q [BATTERY 1 O ——0 \‘
A0 OX @\ O O
i @ [=———— @ \e D%l;ﬂ @@ \H\
[ 1] ) |
|1/ @ |
b ToBattey3- 0 parrepyd)
o B
. Slow Blow Fuse o
BATTERY2 | () 'g O

@ )
To Battery 3 +

Page C-3

G =ik ‘. ‘-ﬁ‘w.. ] ] 3 3
1 ﬁ\l ‘\\\ A/ Service PértaManual

PR\




Double Battery Tray Installation a Jo!
0, ]

Single Battery Tray Installation

RR Battery Tray Installation

N P . ool N dams _
RTINS par e L e e



Al
h |
i

BATTERY .

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

SYSTEM - ELECTRIC POWERTRAIN

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 * BATTERY, 12 V..o ee e 4
2 614107 OUTER HOLD DOWN ....cveveeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee s 4
3 603799 BOLT, M10 = 1.5 X 25 MM w..coveeeeeeeeeeeeeeeeeeeeeeseeeseees e eeeeee. 4
4 600525 LOCK NUT, M10 = 1.5 MM ..o 4
5
6
7 623813 DOUBLE BATTERY TRAY ....oeoieoeeeteeeeeeeeeeeeeseeeeseoeeess e ess s eereeeseseeesse 1
8 00715G2 BOLT, 5/16 - 18 X 13/16" LG oo 1
9 13437G3 BOLT, 5/16 - 18 X 1.0" LG ..o 2
10 | 00642G8 FLAT WASHER, 5/16" ......ovoeeeeeeeeeeeeeeeeeeee e ees s eseee e 2
11 11098G6 LOCK NUT, 5/16" = 18 ...eeeeeveeeeeseeeeeeeeeeeseeeeeee s eeseesseeeseeesesseees e sseeese e 2
12
13 623809 FRONT SINGLE BATTERY TRAY ...ooooeoieeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeese e, 1
14 13437G3 BOLT, 5/16 - 18 X 1.0" LG v.uveeveeeeeeeeeeeeeeeeeeees e eseee e eeeeeseeses e, 3
15 | 00642G8 FLAT WASHER, 5/16" ... ovoteeeeeeeeeeeeeeeeeeeeeeeeeeeseees s se e eeesseeeseesseees e 3
16 11098G6 LOCK NUT, 5/16" = L8 ... eesees e seee e 3
17
18 624900 RR BATTERY TRAY ...ttt eeeeeeeeeeeeee e eeee e s es e es e ee e ee e see e 1
19 | 00715G2 BOLT, 5/16 - 18 X 13/16" LG .vevveoeeeeeeeeeeeeeeeeeseeseeeeeeeeeee e eseeeeseeesesseses s 2
20
21 630135 SPARK SHIELD ... s e 1
22 629619 SPARK SHIELD ...t s e eeee e 1
23 628672 WATERING KIT ..ot seeeeeeeeeeeeeee e e eseees e ss s es s ees s eeeseeeeeeeese 1
24
25 627682 WIRE ASSEMBLY, 2 AWG, 16.0" LG «....veoveeeeeeeeeeeeeeeeeseeseeeeeeeeeeseeses e 1
26 627688 WIRE ASSEMBLY, 2 AWG, 10.0" LG «..coveevereeeeeeeeeesseeeseeeseeeeeeeeeeeesssenesnee 1
27 629503 WIRE ASSEMBLY, 2 AWG, 110.0" LG ...veoveeeeeeeeeeeeeseeseeeseeeeeeeeseessesesessee 1
28 627685 WIRE ASSEMBLY, 2 AWG, 81.5" LG .....veoveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeseeseeesnen 1
29 627686 WIRE ASSEMBLY, 2 AWG, 815" LG «....veoveeeeeeeeeeeeeseeseeeeeeeeseeeeesssesesse 1

Page C-5

Service Parts Manual







BATTI

=RY YS‘TEM - CHARGER
TR WA T (R K

Front of Vehicle

Temperature Sensor
(Grey Wire) @

To Battery 1 +
(Red Wire)

To Battery 4 -
(Black Wire)

Page C-7 bl 'ﬂh 7 Service Parts Manual o

K
"




BATTERY SYSTEM - CHARGER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613304 CHARGER RECEPTACLE ...coi i 1
2 622667 EXTERNAL DC CHARGER, 48V (5.5 M CORD, WORLD CHARGER)........... 1
3 622419 EXTERNAL DC CHARGER, 48V (3.0 M CORD, WORLD CHARGER)........... 1
4 622416 EXTERNAL DC CHARGER, 48V (3.0 M CORD) ....ccoiutiiieiiiiiiiie e 1
5 622417 EXTERNAL DC CHARGER, 48V (5.0 M CORD) ......ccvviiriieiiriie e 1

Service Parts Manual Page C-8



| ;,7//3";;5“ = S T Y
, < s : 4
Front of Vehicle > /\\ Instrument Panel '\

Page D-1 5 '\I .ﬂh ' Service Parts Manual ;" 4] ﬁh »
' PRI LT iy AL L | L



| BODY SECTION - FRONT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G1** | COWL (See COLOR CODE in HOW TO USE Section of Manual) .................. 1
2 71055G01 RIVET, 3/16 X 1.0" LG ..ottt e e e e 7
3
4 626685 FRONT FENDER FLARE (DRIVER SIDE)....cccutiiiiiiiiiiiiiiiiieeieeeee e e 1
5 626905 FRONT FENDER FLARE (PASSENGER SIDE) ......cocoiiiiiiieiiiiiiee e 1
6 71055G01 RIVET, 3/16" X 1.0" LG ..ottt 6
7
8 617643 COWL GRILL COVER ... .o 1
9 71597G01 NUT, SMM X ZOMM ..o s 2
10
11 627510G** | ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual). 1
12 617533 PUSH RIVET ..ttt e e e e e e e e e e e e e e e e eeeaaesbeenn e ees 8
13
14 626865 INSTRUMENT PANEL ASSEMBLY ... 1
15 71055G01 RIVET, 3/16" X 1.0" LG oottt e e e e e e 6
16 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ...t e e e e 4
17
18 71115G01 TR e e e e e e e e et et ettt e e e e e e eeas 2
19 71055G01 RIVET, 3/16" X 1.0" LG ..ottt e e e e e e 4
20
21 75459G01 GLOVE BOX DOORS (BOTH SIDES).....ccccoiiiiiiiiiiiiiiieeiee e 1
22 75459G02 GLOVE BOX DOOR (DRIVER SIDE) .....uuttiiiiiiiaiiiiiiiiiiiiiiieeee e 1
23 75456G03 GLOVE BOX DOOR (PASSENGER SIDE)......ccutiiiiiiiiiiiiiiiiiieeeaeee e 1

Service Parts Manual Page D-2



a

\ ¢/
v Y

X LY
. | LR X
{ v ‘ ' ®
X : L
% \
* i 3

‘{Z" i | ¥

Ar0g
W Al

D SECTION

i’ lg~ b
B\

7\

Front of Vehicle

B Lo NG T, -
: ﬁl\l \h - / Service PértiManual

Page D-3



- %

& 4
- &
"'"ﬁ-v.lﬁf-

[ g

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

_ BODY SECTION - MID SECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628458 UPPER FLOOR PANEL.....cciiiiiiiiiiiitete ettt e e 1
2 70451G02 LOWER FLOOR PANEL ... .o 1
3 14601G11 RIVET, 3/16" - 9/16" LG ...ttt a e e e e e 14
4
5 624848 FLOOR MAT .ttt e e e e e et e e e e e e s 1
6 618886 ROCKER PANEL (DRIVER SIDE).......coiiiiiitiiiieiiiee e 1
7 618885 ROCKER PANEL (PASSENGER SIDE) ......uutiiiiiiiiiiiaaeiiieeee e 1
8 00789G2 SCREW, #10 - 24 X 1 1/A" LG oottt e e e e e e e e 4
9 23726G2 SPACER, L/A" ..ot 4
10 00660G5 FLAT WASHER, #L0... i 4
11 14390G10 LOCK NUT, H#L0 - 24 ... e e e e e e e e e e eeeeenaeees 4
12
13 626683G0** | SEAT WRAP W/CHARGER RECEPTACLE (See COLOR CODE in HOW TO

L] ST =Tox 1o o) SRR 1
14 10570G10 RIVET, 5/32" X 9/16" LG ...ttt 5
15 604087 HOLE PLUG, 25.4 MM ..ottt e eeeeeae e 1
16 20271G02 HOLE PLUG, 0.50 MM .....uuiiiiiiiiii e e e e e e eeennanennns 1
17
18 609168G1** | SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
19 609168G2** | SIDE PANEL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE

1= (o] o) FR PO UOPPPPPRTOTPPPRTN 1
20 10570G10 RIVET, 5/32" X 9/16" LG ...t ceiieieeeiee e e e r e e e e e e e s sennnanneeeea e e e e 4
21 10570G12 RIVET, 1/4" X 9/16" LG ...ttt 4
22 16469G1 FENDER WASHER, 1/4" ... ettt 4

Service Parts Manual

Page D-4



Body Trim Installation For Vehicle With Flip Seat

Front of Vehicle

Page D-5 A "}m " Service Parts Manual

-



o,
]

[

BODY SECTION - REAR

¥

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626858 SEAT FILLER PANEL (DRIVER SIDE).......cctiiiiiiiiiiiiie ettt 1
2 626859 SEAT FILLER PANEL (PASSENGER SIDE) ......ccoiiiiiiiiiiiee e 1
3 10570G10 RIVET, 5/32" X 9/16" LG ...ttt e e e e 8
4
5 626619 REAR FENDER (DRIVER SIDE).......cciiiiiiiiiiiiiiiiie et 1
6 626620 REAR FENDER (PASSENGER SIDE) ......cuuitiiiiiiiiiiaiiiiiiiiieeee e 1
7 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ...t 8
8 00414G6 BOLT, 1/4 - 20 X 3/4" LG .ttt e e e e e e e e e e e e e e e e nnnnnes 4
9 00642G7 FLAT WASHER, /4" ...ttt et 8
10 14390G4 LOCK NUT, /4™ - 20 .ttt et ee e e e e e e e e e e 4
11
12 74890G01 REAR VALANCE PANEL ..ottt 1
13 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ottt 2
14 71055G01 RIVET, 3/16" X 1.0" LG ..ottt e e 4

Service Parts Manual Page D-6



Body Trim Installation For Vehicle With Truck Bed

Front of Vehicle

Page D-7 A "}m " Service Parts Manual



& 4
- &
"'"ﬁ-v.lﬁf-

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

| BODY SECTION - REAR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626858 SEAT FILLER PANEL (DRIVER SIDE).......cctiiiiiiiiiiiiie ettt 1
2 626859 SEAT FILLER PANEL (PASSENGER SIDE) ......ccoiiiiiiiiiiiee e 1
3 10570G10 RIVET, 5/32 X 9/16" LG ...ttt e e e e 8
4
5 627876 REAR FENDER (DRIVER SIDE).......cciiiiiiiiiiiiiiiiie et 1
6 627877 REAR FENDER (PASSENGER SIDE) ......cuuitiiiiiiiiiiaiiiiiiiiieeee e 1
7 16816G2 RATCHET FASTENER, 1/4 X 3/4" LG ..ottt 8
8 00414G6 BOLT, 1/4 - 20 X 3/4" LG .ttt e e e e e e e e e e e e e e e e nnnnnes 4
9 00642G7 FLAT WASHER, /4" ...ttt et 8
10 14390G4 LOCK NUT, /4™ - 20 .ttt et ee e e e e e e e e e e 4
11
12 627843 TAIL LIGHT BRACKET ..cotitteteittieais ettt e s s e e e e e e aaaaaeeneeneenes 2
13 800299 SCREW, #10 - 24 X 1.0" LG ... iiiiiiieieeeeee e s 4
14 00660G5 FLAT WASHER, #L0... e ee e 4
15 306531 NUT, L0 - 24 .. e e e e e e e e et e e e ae et bbb areaans 4
16
17 74348G02 HITCH RECEIVER. ..o e 1
18 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG..uttiiiiiiiiieee ettt 4
19 00922G3 WASHER, 7/16" ...ttt e e e e et e e e e e e e e e e e e anannnes 4
20 00734G1 LOCK NUT, 7/16" - L.ttt et e e e e e e s e s e ae e e e e aeeeeeean 4
21 00198G8 SCREW, 5/16 - 18 X 1.0" LG ..ottt 1
22 00571G2 WASHER, B/16" ...ttt e e e e e e e e e e e 1
23 11098G6 LOCK NUT, 5/16" - 18 e ittt e ettt e e e e e e e e e aeeeeeaeaaaeaeas 1

Service Parts Manual

Page D-8



I \\ﬁ\%

7

=/
=4
I\

Page D-9 LU T service Parts Manual



-.f_l‘ '1]1‘.- g = S'Ervi P r M n I .LJ._ _:k P W, "‘, _
TN A Sl LY e o



BODY SECTION - ACCESSORIES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 628542 FUEL TANK SMALL ..ot 1
2 628543 FUEL TANK LARGE .......oovevoieeeeeeeeeeeeee oo s s seee oo 1
3
4 628544 5 GALLON BUCKET .....ooviiieiieieeeeesseseeeeeeeeeeeee s enee s 1
5
6 * WINCH 2500 & 3500..........ooveiveeeeeeseeieeeeees s see s eseesees e sse s, 1
7
8 628541 (11N T 1 OO 1
9 628537 TACTICAL GUN BOOT (NOT SHOWN) ....coooveveeseeseeeeeeeee s 1
10 628540 GUN MOUNT SET .ot 1
11
12 629631 LED 2" DUALLY LIGHT SET ...oiviivieesieeeseeeeeeeeesees s vesesseesens s, 1
13 629633 LED 6" SR SERIES LIGHTS ....vvuviiveeieeeseeeeeee oo, 1
14 629632 LED 30" SR LIGHT BAR ..o esee e 1
15
16 629457 SIDE DOOR NET ....ocvoviieeeieeeeesteseessseeeseseeesees s eesnee s sesnesneeneeeon 1
17
18 629456 SOFT TOP (NOT SHOWN) ..ot 1
19 629455 SOFT WINDSHIELD (NOT SHOWN) ..o 1
20 * LOWER OPS SKIRT (NOT SHOWN) .......oooviieeeieeseeseeieeeeeseseessessenesneseeenees 1
21 * REAR BATTERY WATERING KITS (NOT SHOWN) ......oooovoviieeeeseeeeeen. 1
22 627075 HOOD RACK (NOT SHOWN). .....cooooviieieeieeeeseeeeeee oo, 1
23 * ACCESORY BAR (NOT SHOWN) ... 1
24 * REAR CARGO GUARD (NOT SHOWN) .....c..ooevrieeeesesessseeseseeeeeeeennnene. 1
25 629617 MODULAR DOOR SET (NOT SHOWN) ......co.ovevieireseereeeeeseseeeeeeseessenenon. 1
26 627089 SNOW PLOW (NOT SHOWN) .......ooveeeeeeeeeeeeeeeeeeeeeeeeeee e 1
27
28 629617 MODULAR DOOR (NOT SHOWN) .......veveeeeeeeseeseseeseseeseseseess e, 1

Page D-11 - W " Service Parts Manual




Page D-12




BRAKES -BRAKE PEDAL & MASTER CYLINDER

@ LINKAGE ROD ASSEMBLY includes items 13 - 15

Page E-1 S " Service Parts Manual



BRAKES 4 BRAKEIPEDAL & MASTER CYLINDER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 610471 BRAKE PEDAL COVER .......oooviiiiecececeeieteieie et 1
2
3 630729 BRAKE PEDAL ......ocuouiuieiecteeeee ettt eeeeee et an e e s, 1
4 70582G01 | SHOULDER BOLT, 3/8" - 16 X 4.0" LG .....voveveureeeeeeeeeeeeeeeeeee e 1
5 11098G5 LOCK NUT, 3/8” = 16....evvreviieieieieeeeeee ettt 1
6 00643G1 FLAT WASHER, 3/8” ......euiuieieeeeie oottt en s, 1
7 70581G01 | ACETAL BUSHING......coouiieieieeeeeeeeee et 2
8 70676G01L | TORSION SPRING......cociiiieietetieceeee et ee et ss e 1
9 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ....c..oveeeeeeeeeeeeieieieiee et 1
10 10387G3 COTTER PIN 0.094" X 0.75" LG ...ocvvveeeeeeeeeeeeeeie e 1
11 17838G1 NYLINER BUSHING .........cootiiiiiieieeteteietetceceee ettt 1
12 626639 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 13- 15) ....ccoccoveveiereieieieeeeee, 1
13 627495 THREADED ROD, 5/16" = 24 ......oouiueeeeeieieieeee e 1
14 10385G4 CLEVIS YOKE ......oiiiioieeeeeeeeeeeeeeeete ettt 2
15 00544G4 JAM NUT, 5/16" = 24 ..ottt 2
16 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ....ocveueeeeeeeeeeeeeeeeeeeeeeeeee et en et 1
17 10387G3 COTTER PIN 0.094" X 0.75" LG ...ocvovveeeeeeeeeeeeeie et 1
18 548604 FLANGED HEX BOLT, 5/16" - 18 X 3/4” LG ......cveeeeeeeececeeeeeeeeeeeerevee e 2
19 01109G01 | LOCK NUT, 5/16" = 18 ..eoueueiieeececeeeeeeeeeeteeeee et ee e 2
20 13437G3 FLANGED HEX BOLT, 5/16" - 18 X 1.0" LG....evvoveveeeeeeeeeeeeeieeeee e 2
21 00642G8 FLAT WASHER, 5/16" ......oivveveveieieieeeeee sttt 2
22 01109G01 | LOCK NUT, 5/16" = 18 ...oeeeeieieieceeeeieieeeeeteeeeee ettt en e 2
23 629547 BELL CRANK ADJUSTMENT BRACKET ......ccoiiiieicieieceee e 1
24 630634 BELL CRANK ....oititieieee ettt ettt s st n s ettt sesses e s s aeaesens 1
25 01111G01 RETAINING RING ..ottt 2
26 70410G02 | BELL CRANK PIVOT SHAFT ..ot eteteee et ee e 1
27 70581G01 | ACETAL BUSHING, 1/2 X 1" ..ooouieieeeeeee et 2
28
29 628701 MASTER CYLINDER ASSEMBLY ......ovvuiieeieieieieieieteteeeeeeseeae et 1
30 * REMOTE MASTER CYLINDER RESERVOIR.........ccccceoevevieecceieieeennan 2
31 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG...ooueeveeeeeeeeeeeeeeeeeeeeeeeee e 2

Service Parts Manual Page E-2



BRAKES - BRAKE PEDAL & MASTER CYLINDER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 800697 LOCK NUT, 5/16" - 18 ....eeeiieiiiiiiee it 2
33 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ...ttt 2
34 14390G4 LOCK NUT, L/4" = 20 . .ueieiie ettt e e 2
35
36 630726 BELL CRANK BRACKET ...ttt 1
37 13437G3 FLANGED HEX BOLT, 5/16" - 18 X 1.0" LG ..ccociiiiiiiiiiiiiee e 3
38 00642G8 FLAT WASHER, 5/16".....coiiiiiiiiie ettt 3
39 01109G01 LOCK NUT, 5/16" = 18 ...cciiieieiieee ittt 3
40 75048G01 SPACER, 1/2". . e 2
41 628834 MASTER CYLINDER BRACKET ..ottt 1
42 13437G3 FLANGE HEX BOLT, 5/16" - 18 X 1.0" LG ...etiiiiiiiiiieiiiiiiee e 2
43 00642G8 FLAT WASHER, 5/16" ...ttt 2
44 01109G01 LOCK NUT, 5/16" - 18 ....eeeieeiiiiiie ittt 2
45 626613 FRONT BRAKE LINE........iiiiiiie e 1
46 613292 BANJO BOLT, M10 - 1.25" LG coeteieeeeieiieiiiinieie ettt e e 1
47 613293 CRUSH WASHER, M10.......ooiiiiiiiiiic e 2
48 626614 REAR BRAKE LINE ... 1
49 613292 BANJO BOLT, M10 - 1.25" LG .eoiiiieieieiiiiirireeet et et e e 1
50 613293 CRUSH WASHER, MIO.....coiiiiitieeeeit ettt 2
51
52
53
54

Page E-3 i "\ 7 ServiceParts Manual






Front Brake Line
View from Bottom

Page E-5 A T{J wd/ SerwgePértE Manual ;,'\ -' “3/' .



\
N\

5 ’«‘i{ y Service PartsManual ‘ Page E-6
A A Y . q \ ¥



BRAKES - FRONT HYDRAULIC BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
55 | 626613 FRONT BRAKE LINE..........oiiiriiiriieeieciceesssssess s 1
56 | 616459 BANJO BOLT, M10 - 1.0" LG ..o 2
57 | 613293 CRUSH WASHER, M10 ....ccooooriimiininiinienissse s 4
58 | 12416G2 WEDGE LOCK WIRE TIE........omiimiiniiniiniieniissse s 8
59 | 17678G1 WIRE TIE ..ooocvoiciiciieeeese s 2
60
61
62
63 | 616039 FRONT STRUT BASE (PASSENGER SIDE) ........oovvireiiriiriienieniees 1
64 | 616038 FRONT STRUT (DRIVER SIDE) ......oooiiiiiininnicieciniensssss s 1
65
66 | * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 67 - 70) .......cvvvurrirriinnns 1
67 | * BRAKE PADS ...t 2
68 | 616441 BRAKE CALLIPERS .......ooouiiriiiiciecicsis s 1
69 | 616044 DISC BRAKE ROTOR HUB.........cooriiriiriinineescscissins s 1
70 | 616041 ROLLER BEARING ......covmriiiiiinnicsieci s 1
71
72
73

Page E-7 Service Parts Manual







R\

QAR JeeaaRraEs Y

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 86 - 96

@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 86 - 96
@ ADJUSTER KIT includes items 72 - 75

@ HARDWARE KIT includes items 68 - 71

Yo

Front of Vehicle

Page E-9 | "‘ﬂ "‘ﬁim J.!V Service Parts Manual ;" t\ ?[k;



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

'BRAKES - REAR HYDRAULIC BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
74 626614 REAR BRAKE LINE ....oiiiiiiii s 1
75 75813G01 BRAKE LINE CLAMP ..ot 1
76 26830G01 LOCK NUT, M8 X 1.25" ...ttt 1
77 00414G6 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG...etviiiiiiiiieee et 1
78 01110G01 FLAT WASHER, L/4" ...ttt 1
79 14390G4 LOCK NUT, 1/4" = 20 ..iiieiitieee ettt 1
80 75683G01 BANJO BOLT, 3/8 - 24 X 88" ... ittt 2
81 613293 CRUSH WASHER, MO ...ttt 4
82 17618G1 WIRE TIE .o 2
83
84 75685G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 86 - 96) ................. 1
85 75685G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 86 - 96).......... 1
86 75830G01 BRAKE SHOE ... 2
87 75829G** PARK BRAKE WHEEL LEVER ..., 1
88 75828G01 WHEEL CYLINDER ..ottt 1
89 * WHEEL CYLINDER BOLT ..ccoiiiiiiiriee et 2
90 * UPPER RETURN SPRING ..., 1
91 * LOWER RETURN SPRING ......cooiiiiiiiriiii e 1
92 * CUP AND SPRING ...ttt 2
93 * ADJUSTER ..ottt et e e e e 2
94 * FLAT WASHER ... 2
95 * FLANGED HEX BOLT, 1/4 - 28 X 1/2" LG...cooiiiieeiiiieiee et 2
96 * DUST COVER ..ot 1
97
98 75826G01 ADJUSTER KIT (INCLUDES ITEMS 93 - 96).....cccoiiiiiiiiiiiiniiee e 1
99 75827G01 HARDWARE KIT (INCLUDES ITEMS 89 - 92)......coviiiiiiiiee e 1
100
101 75701G01 SOCKET HEAD SCREW, 5/16 - 24 X 3/4" LG ...ovviiieiiieee e 8
102 15126G1 LOCK NUT, 5/16" - 24 ...ttt e e e 8
103
104

Service Parts Manual

Page E-10



BRAKES - REAR HYDRAULIC BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

105

106 75573G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108).......ccceeveeiiiiieeennns 2
107 * BRAKE DRUM ...ttt e e 1
108 19862G2 LUG BOLT, 1/2 - 20 X L1 11/16" LG .eoevveeeeiieee ettt 4
109

110 75586G01 OUTER BRAKE DRUM WASHER ..o 2
111 00518G8 SLOTTED NUT, 3/4" = 16 ....ueeeiiiiiieeeee ettt 2
112 10387G1 COTTER PIN, 1/8" X 1L 1/2” LG ..citii ettt ettt 2
113 74175G01 SPINDLE CAP ..o 2

Page E-11 i Service Parts Manual




Page E-12




K BRAKE
BN N

“PARK

o i%ﬂ_r.',-" ——

BRAKES
e s

c PARKING BRAKE LEVER ASSEMBLY includes items 2 - 5

Front of Vehicle

7 Service Parts Manual

Page E-13



Front of Vehicle

: \_\\ N 111-‘\{. R 1 Vil } ﬁ..-- "\..-" . S _
| Y \}/ . ServicePartsManual - ¢ hr  Page E-14



s

BRAKES - PARK BRAKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |[1 2 3 4 5 DESCRIPTION QTY.
1 75791G03 | PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5).................. 1
2 75790G01 PARKING BRAKE LEVER .........ovviimveemrosseoseeeesseeeeeeseeeseee e 1
3 75498G01 PARKING BRAKE CABLE .........ooveeioeeeeeeeeeeeeeeeeeeeeeeeeseee oo 1
4 14443G3 CLEVIS PIN, 5/16" X 1.0" LG w..eoovveoeveeeeeeeeeneeeeeeeeesseeeseeeseeeseseeesneeone 1
5 10387G2 COTTER PIN, 3/32" X 1.0" LG ..ooveoveeeeeeeeeeeseeeeeseee e 1
6
7
8 75769G01 | PULLEY MOUNT BRACKET (DRIVER SIDE)........cooooiveerveeeesseesreeenesennene. 1
9 75768G01 | PULLEY MOUNT BRACKET (PASSENGER SIDE).........ccoovivviireireesreesrnnne. 1
10 | 75789G0L | PULLEY, 2" DIA ... iveioeeooeeeoeeeeeeeeeeeseeeeeeeesee s e esee s 1
11 00439G4 BOLT, 5/16 -18 X 1 1/2" LG ovvoveoeeeeeeeeeee oo eeee e 1
12 | 00559G8 FLAT WASHER, 5/16" .......coovvoorveieeeoseesseeeseeeeseeeeesessessssesesaneesseseesssnssnnenns 2
13 | 11098G6 LOCK NUT, 5/16" =18 ......cveoveeeeeeseeieeeeseeeseeeeseeeeeeeesse s eneeenee s sses s enneons 1
14
15
16 | 00976G08 | SCREW, 5/16 -18 X 1.0" LG....oovveeceeoeeesecoeseeossesseeeeseesseesesesssss s eneessnesnnees 2
17 | 00559G8 FLAT WASHER, 5/16" ........oovvooeveeeeeieeeeseeeseeeeseeseeesse s s s s ssee s snnens 2
18 | 11098G6 LOCK NUT, 5/16" =18 .....vveoveeeeeeeeeieeeeseeeeeeeeseeeseeesse s enee e see s 2
19
20 | 74093G01 | DECAL, ENGINE WARNING .......cooooiveemreeseeeseisseoeeesseeeseeeseeesnesenesseeeneees 2
21 | 625710 CENTER CONSOLE .......oooivooireeieeeeeeeseeeeeeseeesee s e 1
22 | 75594G01 | SUPPORT BRACKET ......civvoiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee oo 1
23 | 16705G1 SCREW, 1/4 - 20 X 1.0" L. oo eeeee e esee e 2
24 | 23726G12 | SPACER, 3/8"......oveioeeoeeeoeeoeeeeeseeeeeeeeeeeeee e eee e 2
25 | 00559G7 FLAT WASHER, /4" .....oooooovooeeeeoeeoeeee oo 2
26 | 14390G4 LOCK NUT, 174" =20 ..o 2
27 | 75773G0L | SUPPORT PLATE ...ooovoioeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeesee e e seeee e 1
28 | 16705G3 SCREW, 1/4 = 20 X 3/4" LG.o.ovvoeveeeeeeeeeeeeeeeseeeeeesee s s 2
29 | 00559G7 FLAT WASHER, /4" .....ooooooveoeeeoeeeo oo 2
30 | 14390G4 LOCK NUT, 1/4" = 20 ... 2
31 | 626419 DECAL, CENTER CONSOLE ......ovoooieeeeceeeeeeeseeeseeeeseeesee s 1

Page E-15 4 1 Service Parts Manual




X ™ P = 1'§ h‘\
R | [ 4]
|

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BRAKES - PARK BRAKE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32

33 16705G3 SCREW, 1/4 - 20 X 3/4" LG w..oeeeeeeeeeeeeeeeeee et eee et 4
34 00559G7 FLAT WASHER, 1/4" ..o 4
35 14390G4 LOCK NUT, /4" = 20...cueeeeeeeeeeeeeeeeeee e en e en e 4
36

37 626659 2-POSITION SWITCH ...ttt 1
38 75821G01 | PARKING BRAKE BOOT .....coouiuiiiieieieieeeteeeeeeceseeaete et es s e aeaenenans 1
39 17618G1 WIRE TIE oottt n ettt en e es e 1
40 75499G01 | EQUALIZER........ouimieieeeeteeeteieieee ettt 1
41 629486 SPHERICAL NUT, 5/16" = 24 ..ot 1
42 00544G4 JAM NUT, 5/16" = 24 ..ottt 1
43

44

45 75595G01 | PARKING BRAKE CABLE (DRIVER SIDE)......cccieueieieieieeeeeeeeeceeeaeeeeeenenenas 1
46 75595G01 | PARKING BRAKE CABLE (PASSENGER SIDE) ......cccccoovoviveieieeeceeeeeeeveerenee 1
47 01111G01 RETAINING RING, 13/32".....oouiuieeeieeieeeeeeeee e en s 2
48 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ...vcvcvevevevereeeieeeeeeeeeceeaeie et 2
49 10387G3 COTTER PIN, 3/32" X 3/4" LG .eeueeeeeeeeeeeeeeeeeeeeeeeeeeeee et 2
50

51

52

53 14443G3 CLEVIS PIN, 5/16" X 13/16" LG ...ovevveveverereeeeeeeeeeeeeeeee e 2
54 10387G3 COTTER PIN, 3/32" X B/4" LG ..ot 2

Service Parts Manual Page E-16



" Service Parts Manual

Page F-1



¥ ™ ..-( e 1'§ h‘\
R | &
e |
v | b

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

'CLUTCH

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626611 PRIMARY CLUTCH (INCLUDES ITEMS 2 - 15. ...t 1
2 619333 PRIMARY STARTER PULLEY ... 1
3 * STATIONARY ASSEMBLY ...outtiiiiiiiiiieiiieiiee e 1
4 * MOVEABLE PRIMARY ASSEMBLY ..ottt 1
5 * SHIM, 1.630 X 1.330 ...ttt 1
6 * SHIM, 1.255 X 1.750 X .154....ccoiiiiiiiiiiiee e 1
7 628687 CLUTCH WEIGHT ittt 3
8 * PRIMARY SPIDER ASSEMBLY .....cooiiiiiiiieet e 1
9 628683 COMPRESSION SPRING.......outtiiiiiiiiiiiii e 1
10 * COVER ... 1
11 * DECAL ottt 1
12 628686 BOLT, 1/4 - 20 X L L/A" LG eeveiieiiiiiie ettt 6
13 628685 BOLT, 1/4 X 2.5" LG ..reeeiiiie ittt 3
14 628684 LOCK NUT, 10 - 24 ...t 3
15 619332 BOLT, 1/4 - 20 X 3/4" LG ...ttt 4
16
17
18 75690G01 STARTER BELT ... 1
19 629496 BOLT, 5/16 - 18 X 5" LG...iiiiiiiiiiiie ittt ettt 1
20 00566G3 LOCK WASHER, 1/2" ..ottt 1
21 606239 FLAT WASHER .....ooii e 1
22
23
24 626612 SECONDARY CLUTCH (INCLUDES ITEMS 25 - 31) c.cooooiiiiieeeee e 1
25 * DECAL ... 1
26 * SECONDARY STATIONARY ..ootiiiiiiiiiiiiiiiieee e 1
27 * MOVEABLE SECONDARY ASSEMBLY ......utiiiiiiiiiiiiiiiieeeee e 1
28 619327 SPRING RETAINER INNER........ciiiiiiii e 1
29 624111 COMPRESSION SPRING.......outtiiiiiiiiiiiiiiiie e 1
30 619329 SPRING RETAINER OQUTER .....cciiiiiiiiiiiiiiiieeee e 1
31 619330 EXTERNAL RETAINER RING.......coiiiiiiiiiee e 1

Service Parts Manual

Page F-2



% ) [ .::.

CLUTCH

u_’.'.é

-
]

{1

%
B

5]

o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32

33

34 629495 BOLT, 7/16 - 20 X 7.0" LG ..ovoveeeeeeeeeeeeeeceeeeeeee et 1
35 00565G8 LOCK WASHER, 5/16" ......ocucveviveeieeeeeeeeeeseeeeeie e 1
36 606239 FLAT WASHER .....ooviiieeeccceceee ettt en s 1
37 606230 CLUTCH WASHER ...ttt en et 1
38 625802 TRANSMISSION BELT ..ottt en e, 1

Page F-3 Service Parts Manual







DIRECTIO

e A |

SELECTOR

B \.‘._ .

W

Page G-1

Lt w 7 Service Parts Manual




- S W
- T R A
y 2|
A\ .
b i
E
5! )
i v

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 630336 ACTUATOR COVER ...ooiiiiiiiiiiieii et 1
3 800299 SCREW, #10 - 24 X L.OLG ccoiiiiiiiii e 1
4 306375 NUT, L/4" = 20 ettt sttt e ettt e et e e e snaaee s 1
5 14390G10 LOCK NUT, #10 = 24 ... 1
6

7 630353 ACTUATOR ..t e s 1
8 630419 BOLT, 1/4 - 20 X 3.0" LG ..eteeiieiiiiiee ettt e e 1
9 00642G7 FLAT WASHER, L/4" ...ttt 1
10 14390G4 LOCK NUT, L/4" = 20 .eee ittt ettt ettt e e e 1
11

12 624475 DIRECTION SELECTOR CLEVIS ROD......cccoiiiiiiiiiitiiieeee e 1
13 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG .roiiiiieeeee et 1
14 14390G4 LOCK NUT, 1/47 = 20...cciieiiiieeee ettt ettt e e 1
15 22754G4 BUSHING, L/4" ...ttt 1
16 25727G01 CUP WASHER, L/4" ..ottt 4
17 72735G01 COMPRESSION SPRING ......octiiiiiiiiiiiiii e 2
18 00734G5 LOCK NUT, #L10 =32ttt 1
19

20 627882 NEUTRAL CLAMP ...ttt 1
21 627881 DIFFERENTIAL LEVER ....oviiiii e 1
22 00559G8 FLAT WASHER, 5/16" ...ttt 1
23

24 00642G7 FLAT WASHER, 1/4" ..ottt 1
25 00550G1 LOCK NUT, 1/4" = 20 ..eie ettt ettt e e e e 1
26

27 630314 ACTUATOR SUPPORT BRACKET ...ceitiiiiiiieiies ittt 1
28 00426G8 BOLT, 3/8 - 16 X 1.0" LG .ottt 1
29 00560G1 FLAT WASHER, 3/8" ..ottt 1
30 11098G5 LOCK NUT, 3/8" = 16 ..eeieiiiiiieieiiiieiee ettt ettt 1
31

Service Parts Manual

Page G-2



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 630361 ACTUATOR MOUNTING PLATE ...t 1
33 75048G01 SPACER, L/2" e 1

Page G-3

Service Parts Manual







% m‘
o
X

L)
B
> h v

-
~

Ry

5

x]
Y
L

\\

- HARNESS

=

AL S

Front of Vehicle

)
7]
]
c
—_
©
I
£
©
=

Wi

b

7 Service Parts Manual

: —
-‘\h
e R

B

Page H-1



| ELECTRICAL SYSTEM - HARNESS

o DPI CONTROLLER ASSEMBLY includes items 7 - 9

p FRONT OF VEHICLE

e N  ServicePartsManual ‘ Page H-2



&l VRV et R

Solenoid Installation

Starter/Generator
Ground Wire

AN
To + 12V Terminal of
Gas Powertrain
Starter Battery

Power Outlet Installation

Page H-3 U T seiceParts Manua 74 TR



e |
-\
W

g i

~ELECTRICAL SYSTEM - HARNESS

Actuator Wiring Connection

Main Harness

Accelerator Wiring Connection

Main Harness

Rotary Sensor

Main Harness

Inline Fuse Installation

Main Harness

T ‘i{i v . Service Parts Manual

-2 w
.\
‘l L LS

Page H-4



ELECTRICA

Ik b

1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625575 MAIN HARNESS ..ot 1
2 35211G01 FUSE BLOCK ...ttt e e 1
3 00379G2 SCREW, #10 - 24 X 1 /4" LGueetiiiiieeee ettt 2
4 00559G5 FLAT WASHER, #L0 ..ottt 2
5 14390G10 LOCK NUT, #L10 = 24 ..o 2
6 631022 DPI BOX CONTROLLER ASSEMBLY (INCLUDES ITEMS 7 -9) ...ccoviiiieeenns 1
7 631020 CONTROLLER BOX....uitiiiiiiiiiieieeeeiee ettt 1
8 631240 CONTROLLER LABEL ....oiiiiiiiiiiii e 1
9 631238 CONTROLLER SOFTWARE (NOT ILLUSTRATED) ......ccvvvveiiiiieeee e, 1
10 00559G5 FLAT WASHER, #LO ..ottt 2
11 14390G10 LOCK NUT, H10 = 24 ..ottt e e 2
12 800296 BOLT, #10 - 24 X 3147 LG ....eveee ittt 2
13 625720 BOBBY BOX BRACKET ...oiiiiiiiiiiieiiiiirii e 1
14 13437G9 BOLT, 1/4 - 20 X 3/4” LG ...eeeeeeee ettt ettt 2
15 01110G01 FLAT WASHER, 1/47 ..ottt 2
16 14390G4 LOCK NUT, 1/47 = 20 o.ieieeee ittt 2
17
18 612711 SOLENOID, 48V ...ttt et 1
19 13437G9 BOLT, 1/4 - 20 X 3/4” LG ...eeeeeeee ettt ettt 2
20 01110G01 FLAT WASHER, L/47 ...ttt 2
21 14390G4 LOCK NUT, L/47 = 20 ..eeei ettt ettt 2
22
23 624626 CONTROLLER BRACKET ...citiiiiiiieitt ettt e e 1
24 13437G3 BOLT, 5/16 - 18 X 1.0" LG .reeeieiiiieiee ettt e e 1
25 00439G4 BOLT, 5/16 - 18 X 1 1/27 LG ..ottt 2
26 00642G8 FLAT WASHER, 5/16” ...ttt 5
27 01109G01 LOCK NUT, 5/16” - 18 ...ttt ettt et ee e e sne e e e ane 3
28
29 629619 ELECTRONICS SHIELD (NOT SHOWN) .....covtiiiiiiiiieeeiiiee et 1
30 00379G2 SCREW, #10 - 24 X L 1/4" LGttt 1
31 00559G5 FLAT WASHER, #L0 ...ciiiiiiiiee e 2

Page H-5 4 1 Service Parts Manual




i

Nkt o

=t

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM - HARNESS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 14390G10 | LOCK NUT, #10 = 24 ...ooiuiieiiicieiiieeieiee ettt 1
33
34 628113 SLOW BLOW FUSE HOLDER .......cocvcviiiiiieiiecieieieecie e 1
35 00379G2 SCREW, #10 - 24 X 1 1/4" LG ovvveveeecieieeeeeeeeeee e 2
36 00559G5 FLAT WASHER, #10 ...ttt 2
37 14390G10 | LOCK NUT, #10 = 24 ...ooouiieiiieieieiieie ettt 2
38 626864 SLOW BLOW FUSE .....oviiiiiiieee ettt 1
39
40
41 626606 DC/DC CONVERTOR .....ovuiiiiiiiiteiei ettt 1
42 800296 SCREW, # 10 - 24 X 3/4" LG ..cvviieeeeeteieie et 3
43 00559G5 FLAT WASHER, #10 .......cuiuiuitiiiieieieteieieie et 6
44 14390G10 | LOCK NUT, #10 = 24 ...ooiuiieiieieiieeieise ettt 3
45
46 71078G01 | POWER OUTLET, 12V ..ooviiiiiiiieieieieiiieiee et 1
47 600543 BOLT, M4 = 0.75 X 12 MM .....cooviiiiiieeceeecieie et 2
48 602053 LOCK NUT, M4 = 0.7 oottt 2
49
50 31539G1 WIRE TIE ..ottt 17
51
52
53 626870 STARTER WIRE ASSEMBLY, 6 AWG, 80" LG........cceviireieiiceeieieeeieeseieies 1
54 00715G2 SCREW, 5/16 - 18 X 13/16” LG ..vcveveieveiiieiieiieeeeeeieieie e 1
55 00559G7 FLAT WASHER, 1/4" ..ot 1
56
57
58
59 625106 GAS POWERTRAIN ELECTRONICS PLATE......c.coiiiirireieieieseieeeseseieessenens 1
60 00665G9 BOLT, 3/8 - 16 X 3 1/2" LG ...vvveveiiiieeeieieeieiss et 2
61 603823 FLAT WASHER, M10 X 22 MM X 2.5 MM .....ciuiiiiiecieieiecieie e 2
62 11098G5 LOCK NUT, 3/8" = 16 ...ecuivivviieieieteieieiiteis et 2

Service Parts Manual Page H-6



ELECTRICAL SYSTEM - HARNESS

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.

63

64 | 612711 SOLENOID, 48 V ..o 1
65 | 00661G8 BOLT, 1/4 - 20 X 1.0" LG ..o 2
66 | 11027G2 LOCK NUT, 1/4" = 20 w..ooooooieiiiiceiecseeese s 2
67 | 12914G2 FASTON TAB, 1/4" X 1/4" ... 1
68 | 00650G7 FLAT WASHER, /4" ... 1
69 | 00565G7 LOCK WASHER, 1/4".......oomiiiiiiieieiissseeee s 1
70 | 00532G1 NUT, /4" = 20 ..o 1
71

72 | 27739G01 | VOLTAGE REGULATOR .......oomiirimciiciicisiissis s 1
73 | 00415G2 BOLT, 1/4 - 20 X L 1/4" LG oocoooveeeececeecisa s 1
74 | 11027G2 LOCK NUT, 1/4" = 20 ..o 1
75

76 | 628792 FUSE, 15 AMP, DC/DC CONVERTOR .......ovvmiimiiriinis s 1
77 | 629104 FUSE, 3 AMP, CONTROLLER .....ccooiriimiimiininiesincecseccs s 1
78 | 628840 FUSE, 10 AMP, KEY SWITCH .....ooomiiiirriniiecsieciscesscc s 1
79 | 628081 FUSE, 5 AMP, OIL LIGHT ... 1
80 | 628840 FUSE, 10 AMP, POWER OUTLET ......oimiiiniiniseecececcc e 1

Page H-7 Service Parts Manual







& \LSQTEM 'NSTRUMEQTAT@N"

Front of Vehicle

Tail Lamp Installation for vehicle with Flip Seat

Front of Vehicle

\CS

Front of Vehicle

Main
Harness/

Rear

\/ Fender
777}//””’\\ \\\

Bumper Plate

Page H-9 LT 7 seice Parts Manual PR "\



%;TAT ION

¥
L8
-

L
=

o

¥ —lm- o
)]
Z

° CONTROL PANEL ASSEMBLY INCLUDES ITEMS 2 - 13

To Main Harness

Main Harness

Front of Vehicle

Page H-10

b o
i
L | ?

m- \

Service Parts Manual



ELECTRICAL SYSTEM - INSTRUMENTATION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626863 CONTROL PANEL ASSEMBLY (Includes Items 2 - 13) ......cccvvvveiiinveieniinnnenenn 1
2 626655G01 CONTROL PANEL......ciiiiiiiiiiiiiiii et 1
3 626420 INSTRUMENT PANEL LABEL......otiiiiiiiiiiiiiieee e 1
4 627772 INDICATOR ASSEMBLY ... 1
5 627699 SCREW, 4 - 24 X 38" LG ..eiiii ittt 4
6 609692 KEY SWITCH KIT oottt 1
7 626658 POWERTRAIN SWITCH ..ottt 1
8 626696 SOC GAUGE ... 1
9 21553G01 FUEL GAUGE .......oiiiiiiiiii e 1
10 23474G1 OIL PRESSURE LIGHT ..ot 1
11 626660 HEADLIGHT SWITCH ...t 1
12 627035 PANEL PLUG ... ..ot 2
13 612255 TORX SCREW, #12 - 14 X 1.OLG .cooiiiiiiirieieiie e 3
14
15 614497 HALOGEN HEADLIGHT (PASSENGER SIDE) .....cccoviuuiiiiiiiiiiieieiee e 1
16 614501 HALOGEN HEADLIGHT (DRIVER SIDE).......cccociiiiiiiiie e 1
17 71597G01 NUT, SMM X IOMM ...cooiiiiii e 8
18 619100 SERVICE BULB KIT, HALOGEN .....coiiiiiiiiiiiiiii e 2
19
20 618556 LED HEADLIGHT (PASSENGER SIDE).......ccoiiiiiiiiiiiiieeiee e 1
21 618555 LED HEADLIGHT (DRIVER SIDE) ....ccviiiiiiiiieiiiee e 1
22 71597G01 NUT, SMM X TOMM ..ottt e e 8
23 619101 SERVICE BULB KIT, LED ...ttt 2
24 32739G3 TAIL STOP LAMPu ...ttt 2
25 21759G1 TAIL STOP BULB, #1157 ...ttt 1

Page H-11 i "\ 7 ServiceParts Manual



Page H-12




[ i

NIC SPEED CONTROL (]

Front of Vehicle

To Battery 4 -

BAAAE

A

BATTERY 3

Page H-13 "‘ﬁim 7 Service Parts Manual 4t ?[k;



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

' ELECTRONIC SPEED CONTROL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625561 CONTROLLER........oiuitiiiteteie ettt ettt 1
2 00415G2 BOLT, 1/4 = 20 X 1 /A" LGt 4
3 01110G01 FLAT WASHER, 1/47 ...t 8
4 14390G4 LOCK NUT, /4”7 = 20 ...ttt 4
5
6 73296G01 | BOLT, 8 MM X 16 MM LG ....ovvviieeeeececeeeee e, 3
7 00565G8 LOCK WASHER, 5/16”......cucuieiiieieieieeeeeeeeeete e e 3
8
9 627684 WIRE ASSEMBLY, 2 AWG, 16.0" LG .....coovoviieicccceeeeeeeee e 2
10 627685 WIRE ASSEMBLY, 2 AWG, 81.5" LG ....oovveeecececececeeiee e 1
11 629523 WIRE ASSEMBLY, 2 AWG, 25.5" LG ......ovveveieeeeceeeeeieeeeee e, 1
12 627690 WIRE ASSEMBLY, 2 AWG, 25.5" LG ......ocveveeeeeeeeeeeeieeeeesen e eeeenen e 1
13
14 73876G01 | BOLT, M6 - 1.00 X 12 MM LG ..ot 2
15 627691 WIRE ASSEMBLY, 6 AWG, 30.5" LG ......ococvevieiereeeeieieeieeeeeeeie e 1
16 627692 WIRE ASSEMBLY, 6 AWG, 22.5" LG ......ocvcveveeeeeeeeeeieeeieeeseeesee s 1
17 629648 WIRE ASSEMBLY, 2 AWG, 93.0" LG .....ovveececececeeeeie e 1

Service Parts Manual Page H-14



\ ] T
=l \ i
AN
-..'11 b \

N T -

. Y i o] F -5CE\ \ 1
‘\: l" K' | f !‘ | I. : ;| \ s : ‘:'r‘"'\
= - SR N - ol - g - ) v

Vi

o ENGINE ASSEMBLY, includes items 4 - 11

@ ENGINE, (HIGH ALTITUDE 5,000 - 9,000 FT) includes items 3, 20

@ HIGH ALTITUDE (5,000 - 9,000 FT) CARBURETOR KIT, includes items 21, 22
@ ENGINE, (HIGH ALTITUDE > 9,000 FT) includes items 3, 25

e HIGH ALTITUDE (>9000 FT) CARBURETOR KIT, includes items 36, 27

Front of Vehicle

Page J-1 | "‘ﬂ "‘ﬁim J.!V Service Parts Manual ;" ¢ ?[k;



A
~
T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

. ENGINE

For internal engine replacement parts, see an Authorized Briggs & Stratton®
Dealer. To locate the nearest dealer, see the dealer locator map at the web
site www.briggsandstratton.com or in the "Yellow Pages™" directory under
"Engines, Gasoline", "Gasoline Engines", "Lawn Mowers" or similar category.
The following information, located on the fan housing, must be provided when
requesting information or ordering replacement parts:

MODEL: TYPE: CODE:

Model, Type and Code
Stamped Here

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627538 INNER FRAME WELDMENT ....ccoiiiiiiiiiiiii s 1
2
3 627655 ENGINE, 479CC (INCLUDES ITEMS 4 - 11) ..iiiiiiiiiiieeee et 1
4 808979 CARBURETOR ...ttt e e 1
5 496018S SPARK PLUG) ..ttt ettt 2
6 75814G01 OIL DRAIN VALVE ...t 1
7 842921 OIL FILTER .ottt 1
8
9 690233 OIL PRESSURE SWITCH ....oooiiiiiiiiie 1
10
11 809093 ELECTRONIC IGNITION CONTROL MODULE .........ccccooiiiiiiiiiiiiiiee 1

Service Parts Manual

Page J-2



-

i
Al
i |
1

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

12

13

14 00439G8 BOLT, 5/16 - 18 X 2.0" LG ..eeeieiiiiiiie ettt ettt ettt e 4
15 00559G8 FLAT WASHER, 5/16"......ciiiiiieiiee ettt 8
16 11098G6 LOCK NUT, 5/16" - 18 ..o iieieee ittt ettt ee e 4
17 10570G3 RIVET, 1/8" X .535" LG .ottt 1
18 00559G4 FLAT WASHER, 3/8" ...ttt ettt st e e 1
19 * ENGINE, 479 CC (HIGH ALTITUDE 5,000 - 9,000 FT) (INCL ITEMS 3, 20).... 1
20 617110 CARBURETOR, HIGH ALTITUDE KIT (INCLUDES ITEMS 21, 22) ........... 1
21 617108 MAIN JET, #94 (NOT SHOWN) .....oviiiiiiiiiiiee et 1
22 617128 LABEL (HIGH ALTITUDE - 5,000 - 9,000 FT) (NOT SHOWN)............. 1
23

24 * ENGINE, 479 CC (HIGH ALTITUDE > 9,000 FT) (INCL ITEMS 3, 25)............. 1
25 617111 CARBURETOR, HIGH ALTITUDE KIT (INCLUDES ITEMS 26, 27) ........... 1
26 617109 MAIN JET, #89 (NOT SHOWN) .....uviiiiiiiiiiiee ettt 1
27 617127 LABEL (HIGH ALTITUDE - > 9,000 FT) (NOT SHOWN) ......cccocvvvennen. 1

Page J-3 i Service Parts Manual







Front of Vehicle

Page K-1

i m;_ " Service Parts Manual
bk - y




o,
]

[

¥

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ENGINE MUFFLER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 627832 TAIL PIPE .. 1
3 629561 PIPE CLAMP, L.4L5" ..ot 1
4 625859 HEADER PIPE... ...ttt 1
5 629564 PIPE CLAMP, 1.125" ..o 1
6 624939 MUFFLER ... 1
7 548604 BOLT, 5/16 - 18 X B/4™ LG ..eeei ettt ettt 2
8 00642G8 FLAT WASHER, 5/16" ...ttt 2
9 01109G01 LOCK NUT, 5/16" - 18 ....eeiiiieieeeeee ettt 2
10 627663 MUFFLER MOUNTING BRACKET ....ottiiiiiiiiiiiiiiiiriree e 1
11 606272 WASHER, MM ..ottt 2
12 606267 NUT, M8 X L 25 ettt e e e e 2

Service Parts Manual

Page K-2



Page L-1 | Nh rf’ Service Parts Manual



.
A\ B
3% ¥
i e | >
o At
i K

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

FRONT AXLE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 616023 INDEPENDENT DIFFERENTIAL ...coiitiiiiiiiiieiieitee et 1
2 * OIL FILL PLUG ...ttt ettt 1
3 * OIL DRAIN PLUG ...ttt s 1
4 616050 AXLE ASSEMBLY (Includes IeMS 3 - 5) ....ueiiiiiiiiiiie e 2
5 619243 CV BOOT .ttt bttt ettt ene e 2
6 616013 CV JOINT BOOT CLAMP (LARGE) .......cciiiiiiiiiii et 2
7 616014 CV JOINT BOOT CLAMP (SMALL) ..ottt 2
8
9
10 306835 BOLT, 3/8 - 16 X 1 L/4" LG.ueiieiiiiee ittt sttt eeas 8
11 608654 LOCK WASHER, 10 MM ...oiiiiiiieitiee ettt sttt et 8
12 00415G2 BOLT, 1/4 - 20 X 1 1/A" LG..uurtiiieieieei ettt e e e e e et e e e e e e e e s e e ennnnnes 3
13 306396 LOCK WASHER, L/4" ..o ettt e 3

Service Parts Manual

Page L-2



USPENSION AND STEERING

Part of Frame

Front of Vehicle

Page M-1 it “"'\ir‘h ' Service Parts Manual a4t 'ﬁjh
R WA T N L\, 4 a



Jﬂ% w.h : 1 Vit 2 &“.&... " »
A :/,V Serxlce Parts Manual St ;ﬁ. Page M-2



¥

FRONT SUSPENSION AND STEERING
o - PR LT @ N S ¥ Tl

@ FRONT STRUT ASSEMBLY, DRIVER SIDE Includes Items 51, 53 - 74

@ FRONT STRUT ASSEMBLY, PASSENGER SIDE Includes ltems 52 - 74

Page M-3 W ‘%% " Service Parts Manual Feul N\



EE ”R\‘I;N:G
by

@ STEERING COLUMN ASSEMBLY includes items 83 - 87

Yo

Front of Vehicle

! 'ﬂ wuf N 'S‘érxice'Parts Manual "','\ h; . Page M-4



FRONT SUSPENSION AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 625914P ARM ASSEMBLY ...t 2
3 616035 CONTROL ARM ...ttt e e e e e e s e e 1
4 616036 BUSHING ....ooiiiiiii 4
5 10389G3 GREASE FITTING ...t 2
6

7 626617 LOWER WELDMENT ...ttt e 1
8 616387 BRUSH STOPPER (DRIVER SIDE) ......ccciiiiiiiric it 1
9 616386 BRUSH STOPPER (PASSENGER SIDE).......ccciiiiiiiiiiiiie e 1
10 628915 PLASTIC THREADED PLUG, 1.5" - 8.....uiiiiiiiiiiiiiieeiiee e 2
11 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...uvviiieiiiiiiee et 4
12 12262G1 LOCK NUT, 3/8" = 16 ...ueeeiurieeiiieeiiiee e steeesiiee et e 4
13

14 626094 UPPER WELDMENT ...ttt 1
15 548604 BOLT, 5/16 - 18 X 3/4" LG ..ttt ettt 8
16 11027G1 LOCK NUT, 5/16" = 18 ...cciiieeiiiiee ittt e 8
17

18 616701 RUBBER WASHER, 0.75" ....oiiitiiiiiiiii e 2
19 616057 FEMALE BUSHING STRUT ..oiiiiiiiiiiiiiiit et 2
20 616056 RETAINING NUT, M12 X 1.25" ... 2
21 616058 MALE BUSHING STRUT ..ottt 2
22

23 627868 RACK BALL JOINT (INCLUDES ITEMS 22 - 23) ..ccoiiiiiiieeiiiiiee e 1
24 618330 STEERING RACK ... 1
25 626303 SPACER .o 2
26

27 10387G2 COTTER PIN, 0.094" X 1.00" LG..oeteiiiieeieiiiieiiieiieeeeee e 2
28 608005 CASTLE NUT, M12 - 1.25" ... i 2
29

30 628437 MOUNT BRACKET ...ttt e e e e e 1
31 00427G4 BOLT, 3/8 - 16 X 1.50" LG (NOT SHOWN) .....coviiiiiiiiriieeniree e 3

Page M-5 e N " Service Parts Manual



b

 FRONT SUSPENSION AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 00643G1 FLAT WASHER, 3/8" ... e eeeeeeeee e eee e e 3
33 12262G1 LOCK NUT, 3/8" = 16 ....ooeeoeeeeeeeeeeeeeeeeeeeeeee e ee e eeeeeeee e 3
34
35 | 01066GOL | BOLT, M12 - 1.75" LG ueeiveieerieeeeeeeeeseeseseeeeesseesseeeeeeeeee e seeeeeseeeseeeseseeses s 6
36 | 306982 FLAT WASHER, 0.34" ... 12
37
38 625748 NUT (NOT SHOWN)......eeoeeeeeeeeeeeeeeseeeeee e eeeeee s 2
39 616706 FLAT WASHER, 1.0" (NOT SHOWN) ......cveeveeeeeeeeeeeseeeeeeeeeeeseeescesseeeseesseoe 2
40 616713 U BOLT, 1/4 - 20 X 1.375" LG (NOT SHOWN) .......ovverveieeeeeresseeeeeeeeeeesenns 6
41 616971 LOCK NUT, 12 MM = 1.75(NOT SHOWN) .......veeververeeseeeseeeeeesee s 6
42 | 00798G3 COTTER PIN, 5/32 X 1 - 3/4” (NOT SHOWN) .....coveverireeeeeeeeeseeseeeeseeeeeee 2
43 616052 HUB WASHER (NOT SHOWN)......ccuveeieeeeeeeeseseeseeeeseeeeeeseeeeessesseesseeseessens 2
44 10387G1 COTTER PIN, 0.125 X 1.50" LG (NOT SHOWN).......ooeoverreeereeeeeseseesreesnenne 2
45 14390G4 LOCK NUT, 1/4" - 20 (NOT SHOWN) .......eeeeeeeeeeeeeeseeseeseeseesseseeeeseeeneseens 12
46 616671 FLAT WASHER, 8 MM (NOT SHOWN)......co.covereeeieeeeeeeseeeeeseeesseseeesseeesessens 12
47
48
49 626752 FRONT STRUT ASSEMBLY, DRIVER SIDE (Includes Items 51, 53 - 74)........ 1
50 626754 FRONT STRUT ASSEMBLY, PASSENGER SIDE (Includes Items 52 - 74) .... 1
51 616038 DRIVING SIDE STRUT BASE ..eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesese e eeeeesseeeeeeesesse 1
52 616039 PASSENGER SIDE STRUT BASE ......coveiveiieeeeeoeeeeeeeeseeee e, 1
53 616053 WASHER, 52 MM ... eeeeeeeeeee e 2
54
55 618346 SPRING ..ottt e e ettt ee e eees e eee e eee e 1
56
57 616040 LONG SHOCK STRUT ...t es e 1
58 616041 WHEEL BEARING ...ttt eeeeeeeeeee e ee e eeeeeeeeeeeee s 1
59 626725 STEERING ARM ..o oo eeee e eee e 1
60 616054 FRONT SPRING CAP.......ivoieeeeeeeeeeeeeeeeeeeeeee e ee e ee e 1
61 616064 STRUT BALL JOINT oottt eeeeeeeeeee s es s 1
62

Service Parts Manual

Page M-6



FRONT SUSPENSION AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

63

64 616051 SNAP RING ... 1
65 616060 STRUT WASHER, 52 MM ..ottt i

66 103867 CUSH WASHER, 0.31". ..ottt B

67 616673 LOCK NUT, 8 MM X 1.25....cc i g

68 00439G8 BOLT, 5/16 - 18 X 2.0" LG (NOT SHOWN)......otiiiiiiiiiiieeiiiiiiee e P

69 616672 BOLT, 8MM = 1.25 X 60 ..cceveeiiiiiiiiiiiiie ettt P

70 616596 BOLT, 3/8 - 24 X 3/4" LG (NOT SHOWN)......ooiiirireiirieeiree e P

71 616597 BOLT, 1/4 - 20 X 3/4” LG (NOT SHOWN).....cctriiiiiiiiiiiee e P

72

73 10389G3 GREASE FITTING ..o ittt e e L

74 616073 BUMP STRUT L. |

75

76

77

78 71147G01 STEERING WHEEL COVER .....oiitiiiiiiiiiiiiii e 1
79 601709 LOCK NUT, MI6 - 2.0" ... .ttt 1
80 602980 STEERING WHEEL ....coiiiiiiiiiii e 1
81

82 600333 STEERING COLUMN ASSEMBLY (Includes Items 83 - 87) ....ccccevvveevvneennnen, 1
83 608117 COLUMN SUB-ASSEMBLY ...ttt 1
84 608114 STEERING YOKE ...ttt 1
85 608653 BOLT, M10 - 1.5" LG X 35 .oiiiiiiieiiiii ittt 2
86 608654 LOCK WASHER, 10.5 MM ... 2
87 608655 NUT, MI0 - .5 e 1
88 603799 BOLT, M10 - 1.5" LG X 25 ittt 4
89 600525 LOCK NUT, MI0 - 2.5 ittt ettt a e e e e s e 4

Page M-7

Service Parts Manual




Notes




Front of Vehicle

Fuel Line
From Tank

q@\\

B
\ \ _— Partof Frame

Front of Vehicle 33

S

c CARB FUEL TANK ASSEMBLY (Use with sending unit) includes items 2 - 12

e CARB FUEL TANK (W/SWITCH) includes item 6

Page N-1

it N“T*‘ ' Service Parts Manual P %
Nk i\ o X \ ¥




FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 2 - 12) 1
2 72229G01 FUEL TANK ADAPTER ... .. 1
3 72230G01 FLAT HEAD MACHINE SCREW, #6 - 32 X 0.50" ..., 2
4 20048G2 FUEL LEVEL SENDER ..ottt 1
5 607479 CARB FUEL TANK, (W/SWITCH) (Includes item 12) .........ccccceveeviiiiienennnns 1
6 618669 FUEL TANK, W/SENDER UNIT ....ootiiiiiiiiiiiiiieee e 1
7 18287G3 SIPHON TUBE ASSEMBLY ... 1
8 70988G01 SIPHON TUBE GROMMET ...ttt 1
9 606068 ROLLOVER VALVE GROMMET ....coiiiiiiiie e 1
10 606067 ROLLOVER VALVE ...ttt 1
11 617885 FUEL TANK CAP (RATCHET) ittt 1
12 625826 EPA FUEL TANK LABEL ..ot 1
13 00438G8 BOLT, 5/16 - 18 X 1.0" LG iieeeiiee ittt ettt 2
14 00559G8 FLAT WASHER, 5/16" ...ttt e e 6
15 11098G6 LOCK NUT, 5/L6" - 18..iiieeieiieiiiieiie ettt e e e e et e e e e e e e e e 4
16 32372G6 =TI O (G I | PP 1
17 17618G1 NYLON CLAMP ...ttt e e e e e e e e e e nr s 2
18 18292G1 CLAMP - TUBING ...ttt 6
19 70483G01 SPACER o 1
20 604597 FUEL HOSE, 26.0" ...oeiiiiieiiiee ettt e e e e e e e e e e e e e e e e e eeeaaenennnn e ees 1
21
22 611181 FUEL SHUT-OFF VALVE ... .ot 1
23 615350 FUEL HOSE, 2.0 ..ottt e e e e e e e e e e e e e eae e e bae s 2
24 606071 CARBON CANISTER ... e e e 1
25 606310 CHARCOAL CANISTER BRACKET ...ccitiiiiiiiiiiiiiiren e 1
26 10570G11 RIVET, 3/16" X 3/4" LG ..ttt a e e 2
27
28 606964 HOSE, 3/16" 1.D. X 13.0" LG ..eetiiiietee st ettt 1
29 606963 TUBING CLAMP HOSE, 3/16" LD, ....cuiiiiiiiiiiiieeeee ettt 4
30 615346 HOSE REDUCER, . D. 1/4 X 3/16" ...ttt 1
31 691035 FUEL FILTER ...ttt ettt et e e e e e e e eeeenes 1

Service Parts Manual

Page N-2



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 808656 FUEL PUMP ... 1
33 623951 FUEL TANK PAN ...ttt e e 1
34 628173 FUEL TANK BRACKET ...oitiiii ittt 1
35 00438G8 BOLT, 5/16 - 18 X 1.0" LG ..eeiiiirieeiiee ettt 5
36 00559G8 FLAT WASHER, 5/16" ...ttt 10
37 11098G6 LOCK NUT, 5/16" - 18 ... ciiiiiieee ittt ettt ettt ettt ee e 5

Page N-3

Service Parts Manual







Page P-1

| Nh rf’ Service Parts Manual

l -

-




i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

MOTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626867 MOTOR e e e 1
2 630136 SPEED SENSOR. ..ottt 1

Service Parts Manual

Page P-2



OPERATOR PROTECTION SYSTEM - LOWER

Page Q-1 W @ﬁ " Service Parts Manual



OPERATOR PROTECTION SYSTEM - LOWER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1

2 629078 OPS SEAT SUPPORT ......covvomveieeeiseeeseeeeeeeeseeeeeeeeee e sese s 1
3 00427G2 BOLT, 3/8 - 16 X 1.25" LG ..ooveoeveoeeeeeeeesee e eeeeeeeeeeeeeesee s 4
4 00560G1 FLAT WASHER, 3/8” .....oovooovoeeeeeeeeeeee oo 4
5 11098G5 LOCK NUT, 318" = 16 ....veooeeoeeeeeeeeeeeeeseeeseesseeeee e eeeeeese e 4
6

7 609854 SEAT BUCKLE LATCH, 6.0" .....oooveoeveeeeeeeeeoeeeeeeeeeeee e 2
8 610753 BOLT, 7/16 = 20 X 1.0" LG ..ooveoeeeeeeeeeeeeesee oo 2
9 00734G3 LOCK NUT, 7/16" = 20 w.oooveoeveeeeeeeeeeeeeseeeeeeeeeeeseeeesee s eneeanennees 2
10

11 628847 FRONT SEAT BELT BRACKET ....ovoiveoeeeieeeeeeeeseeeeeesee e 1
12 | 610753 BOLT, 7/16 = 20 X 1.0" LG ..ooveoeeeeeeeeeeeeeee oo eeeee e 2
13 | 00734G3 LOCK NUT, 7/16" = 20 .oooveoeeeeeeeieeeeeeeeseeesseesseeseeeneesseesene s eneessnesnnees 2
14

15 | 00428G2 BOLT, 3/8 - 16 X 2 1/4" LG ..ooveoveeeeeeeeeeeeee e eeeee e 2
16 | 11098G5 LOCK NUT, 318" = 16 ..o eeeeeeeeeeee e eeee e eeeee e 2
17 | 16705G9 BOLT, 1/4 - 20 X 1.25" LG .ooovveoveeeeeeeeeesseeseeeseeeeeessesssseseeansesen e 4
18 | 23726G2 SPACER, 0.25" LG ...oovooveereeoeseeeseoeeeeeese s eeee s eseee s sees s aneeaneennees 4
19 | 14390G4 LOCK NUT, 174" = 20 ..o 4
20

21 | 629083 OPS BOTTOM, DRIVER SIDE ........oovoomvoireoeeeeseeeeeeoseeiseeeseesseeeneesnesnnoes 1
22 | 629077 OPS BOTTOM, PASSENGER SIDE .........ovviveiieeeeeeeseeeeseeseeeseeesseeesseennees 1
23 | 00440G6 BOLT, 5/16 = 18 X 2 3/4" LG +..eovveeeeeeeeeeee oo 2
24 | 00440G4 BOLT, 5/16 = 18 X 2 1/2" LG .veoveeeeeeeee oo eeee e 2
25 | 00905G8 LOCK WASHER, 5/16" .......covveeveeeeeeeeseeeseeesseesseeeseeeeseeesseeeseessse s 4
26 | 00559G8 FLAT WASHER. 5/16" ........ovvooeeeoeeoeeeeeeeeeeeeeeeeee oo 4
27 | 75048G02 | SPACER, 131" LG ...vvoioeeieeieeeoeeeeeeeeeeeee oo eeeeeee e 2
28 | 75048G04 | SPACER, 1.0" LG ..oooiveeceeeeeeoseeoseeeseoeseesseeeses s e nes e 2
29

30 | 629023 FRONT CROSSBAR TUBE........oovvoiveeiieeeseeeseeesseeeeesseeseeessse s 1
31 | 00428G2 BOLT, 3/8 - 16 X 2 1/4" LG .o 2

Service Parts Manual

Page Q-2



OPERATOR PROTECTION SYSTEM - LOWER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 11098G5 LOCK NUT, 3/8" = 16 ....eieieeiiiiiiieee ettt e e e 2
33
34 624667 BUMPER FRONT WELDMENT ..ottt 1
35 13437G3 BOLT, 5/16 - 18 X 1.0" LG ..eiiiieieiieie ittt 2
36 00559G8 FLAT WASHER, 5/16".....cei ittt 2
37 11098G6 LOCK NUT, 5/16" = 18 .. .eeeeieiiiiiiiee ittt ettt 2
38
39 624673 WINCH PLATE ..o 1
40 13437G3 BOLT, 5/16 - 18 X 1.0" LG ....ueiiieieiiiiieee ettt 2
41 00559G8 FLAT WASHER, 5/16" ..ottt 2
42 11098G6 LOCK NUT, 5/16" = 18 ....eeeiiiiiiiiiiee ettt ettt 2

Page Q-3 - : Service Parts Manual






OPERATOR PROTECTION SYSTEM - UPPER
= s | ' N @ S BT

@ SEAT BELT KIT (includes items 19 - 23)

o

Front of Vehicle

<90

Lower OPS

VIEW A, FROM REAR OF THE VEHICLE

Page Q-5 Wi ‘2-3% " Service Parts Manual 2t



'OPERATOR PROTECTION SYSTEM - UPPER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 629081 FRONT CONNECTOR (PASSENGER SIDE) ....ccoociiiiiiieiieeeee e 1
2 00428G2 BOLT, 3/8 - 16 X 2 1/4" LGttt 16
3 11098G5 LOCK NUT, 3/8" = L16....eteeeeeiiiiiiee ettt 16
4 629075 UPPER WELD UNIT ..ottt ettt e e e 1
5 629082 FRONT CONNECTOR (DRIVER SIDE) ......ccoiiiiiiiiieiieie st 1
6 629079 REAR CONNECTOR (PASSENGER SIDE)......ccocctiiiiiiiiiie e 1
7 629080 REAR CONNECTOR (DRIVER SIDE) ......cuvvtiiiiiiiiieeiiiiiee e 1
8
9 612254 GRAB HANDLE MOUNT ...cooiiiiiii e 4
10 611774 GRAB HANDLE ..ottt 2
11 612255 SCREW, 12 - 14 X 1.0" LG .coiiiiiiiiie ettt 4
12 628577 HEAD REST .ottt e e e e e e 2
13 629666 HEAD REST PLATE ... 2
14 629642 PLASTIC CLAMP ..ottt 2
15 01102G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG.ttetiiiiiiiiiie ettt 4
16 00550G1 LOCK NUT, L/4" = 20ttt ettt ettt 4
17 627786 BAR CLAMP ..ot 2
18 609000 SEAT BELT KIT (includes items 19 - 23) .....vvvieiiiiiiiieee e 2
19 * SEAT BELT RETRACTOR ...ttt 1
20 * SEAT BELT ittt e 1
21 * UPPER SEAT BELT SUPPORT .....ooiiiiiiiiiiiiie e 1
22 * LOWER SEAT BELT SUPPORT ....coiiiiiiiiiiiiiee e 1
23 * UPPER SEAT BELT SUPPORT CAP ....coiiiiiiiiite e 1
24 628995 BOLT, 7/16 - 20 X 2.75" LG .uttiiiee ittt ettt 2
25 00734G3 LOCK NUT, 7/168" = 20....ceeieeiiiiiiee et 2
26 610753 BOLT, 7/16 - 20 X 1.0" LG.ieeiiiie ettt 4
27 00734G3 LOCK NUT, 7/16" = 20....eeeieeeiiieiee ettt ettt ettt 4
28
29 629454 SIDE DOOR NET (PAIR) - (NOT SHOWN) .....cotiiiiiiiiieeiniieeeee e 1

Service Parts Manual

Page Q-6



ra)

Y A\ S R, TRY
3\ T I ) N TN
A {y, abA NG b"éf""

g i > v .

A AN . 1

/9@ G REAR AXLE ASSEMBLY includes items 2 - 27
ﬂ‘&/® @AXLE SHAET (DRIVER SIDE) includes items 22 - 24

| >
‘%?‘Eﬁ @AXLE SHAFT (PASSENGER SIDE) includes items 22 - 25

i ®

Page R-1 it ‘i"r‘h 7 Service Parts Manual "ﬂ,' g ??h



v N _‘:E_ 1 K
. = 1
N\ .
b ]
E
% i
L1 w

When ordering parts, please specify the model and serial number of the
* Indicates a component that is not available as an individual part.

'REAR AXLE

product.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626089 REAR AXLE (INClUDES HEMS 2 = 27) weveeeieiieee ettt e e 1
2 26823G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ...coeviiiiiiiiiiie e 4
3 26824G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG....coiiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeees 4
4 72052G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG ...cooviiiiiiiiiiinieieeeeeeeeeeeeeeeeiies 1
5 28724G01 FLANGED NUT, M8 X 1.25 MM .....coiiiiiiiiiiiiieei e 9
6 26761G01 INPUT SHAFT SEAL ..ot e eeeeeeeneees 1
7 26762G01 SHIFTER SHAFT SEAL ... 1
8 28720G01 AXLE SHAFT SEAL .ottt 1
9
10
11 26768G01 OIL CHECK PLUG ...ttt 1
12 26769G01 GASKET, 8 MM L. e e e e e e e e e e e e e e e e e e e eeeeeeenenes 1
13 26770G01 OIL DRAIN PLUG ...ttt 1
14 26771G01 GASKET, 14 MM ... e e e e e e e e e e e e e e e e eeeneeeneees 1
15 26772G01 OIL FILLER PLUG ...ttt 1
16
17
18 630070 AXLE TUBE (DRIVER SIDE) ...ccoiiiiiiiiiiiiiiieeeeee e 1
19 630071 AXLE TUBE (PASSENGER SIDE) ...ccciiiiiiiiiiiiiiiieeeeeee e 1
20 630068 AXLE SHAFT (DRIVER SIDE) (Includes Items 22 - 24) .........cccococvevunnn. 1
21 630069 AXLE SHAFT (PASSENGER SIDE) (Includes Items 22 - 25).................. 1
22 28707G01 SNAP RING, 30 MM ... 1
23 28708G01 COLLAR, 30 X 20 MM .. 1
24 28703G01 BALL BEARING ..ottt 2
25 28719G01 SEAL COLLAR. ..ttt e 1
26 28706G01 SNAP RING, 55 MM ..ot 4
27 72260G01 FLANGED BOLT, M10 X 1.5 X 23 MM ...coiiiiiiiiiiiiiiiae e 10
28
29
30
31 75653G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE) ........ccccovviviieeenen. 1

Service Parts Manual

Page R-2



REAR AXLE

¥

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71003G03 ‘T RETAINER NUT, #8 ..o 2
33 75697G01 P L AT E e 1
34 18464G1 SCREW, #8 - 18 X 7/8" LG ..ciiiiiiiiiii ettt 2
35 00565G4 LOCK WASHER, #8 ... ittt 2
36
37 608201 BRAKE CABLE BRACKET (DRIVER SIDE) .......ccoiiiiiiiiiiiiieceieee e 1
38 608200 BRAKE CABLE BRACKET (PASSENGER SIDE)........cccoociiiiiiiiieiiieee e 1
39 17083G2 BOLT, 5/16 - 24 X 1.0" LG .rireiieeiiriee ettt 8
40 15126G1 LOCK NUT, 5/16" - 24 ...ttt e e 8
41
42 75620G01 DIFFERENTIAL LOCK CABLE BRACKET ...oitiiiiiiiiieiiiiiisiiieieeee e 1
43 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ....evveeiieeeiiiee e 1
44 10387G3 COTTER PIN, 3/32" X 3/4" LG ...oteeiie ittt 1
45 72349G01 DIFFERENTIAL SKID PLATE ..ooeiiiiiiiiiiiie et 1

Page R-3

Service Parts Manual







See Rear
Axle Section

Front of Vehicle

@R

L

Service PartsManual

B e N/
& ith /.

Page S-1




& 4

“A

=t

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628939 HEAVY DUTY LEAF SPRING ....cocuiuiuiiiteieieieteeeieieeeeesee e 2
2
3 626638 SHOCK/STOP MOUNT (PASSENGER SIDE) .....c.cucuieieieieeeeeeeeeeeccieeeee s 1
4 626637 SHOCK/STOP MOUNT (DRIVER SIDE).........coeiieeeeeeeeeeeeeee e, 1
5 70492G01 | RUBBER BUMPER......c.ciiiiiiiiiiiieeeeceececee ettt 2
6 608654 LOCK WASHER, 10 MM ..ottt 2
7 00974G01 | NUT, MIO X L5 oottt an e 2
8
9
10
11 630819 ‘U BOLT, 3/8 - 16 X 5 3/4" LG ..ottt 4
12 00560G1 FLAT WASHER, 3/8" ......ooeteteeeeeeeeeteeteee oot en et en s e 8
13 11098G5 LOCK NUT, 3/8" = 16...e.vviiieeeeeceeeeeeeeie ettt es et nn s 8
14
15
16 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG..ocueueeveeeeeeeeeeeeeeeeeee e 2
17 12262G1 LOCK NUT, 3/8" = 16...euvevvviiieeeeeeecceeeeeete ettt es s se s 2
18
19 70291G01 | FLANGED BUSHING.......cociiuieiicicteietceeee et 12
20 70289G02 | SPACER ....oocveeceeeeeeeee ettt 4
21 00665G9 BOLT, 3/8 - 16 X 3 1/2" LGt 4
22 70290G02 | SHACKLE PLATE ...ooiiuieeeeeeeeeeeeeeee ettt ten s 4
23 11098G5 LOCK NUT, 3/8" = L16...cueueeeeeeeeececeeeeeeete ettt ee e en s 4
24
25 76418G01 | SHOCK ABSORBER .....c.c.ciuiuiuiieieieteteieteeeeeeeeeeeee ettt s st 2
26 10435G1 SHOCK ABSORBER WASHER ......c.cocvoviiiiiccececeeie oo see e 8
27 10194G1 RUBBER BUSHING.........coouitieiieeeeeteetce et en et 8
28 00532G6 NUT, 3/8" = 24 ..ottt 4

Service Parts Manual Page S-2



"RONT SEAT i (Bl
° SEAT BOTTOM ASSEMBLY (DRIVER SIDE) includes items 3 - 7
e SEAT BOTTOM ASSEMBLY (PASSENGER SIDE) includes items 4 - 9
@ SEAT BACK ASSEMBLY includes items 16 - 20
Front of Vehicle
9
Lower OPS
Y g Y 2 J - ¥t L
Page T-1 W “‘w ' Service Parts Manual i X
A L i u AL i,




e T

& 4
B =4
e o

| gl

P
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

SEATING - FRONT SEAT

ITEM PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1 628111G**

2 628112G**

3 75833G**

75847G01
16705G1
17074G1

© 00 N o o b

75834G**

10
11
12
13 10570G11
14

15 626618G**

SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3-8) ..coocvvevieeineeeee
628111G01 TAN
628111G02 BROWN
628111G03 WHITE
628111G04 GRAY
628111G05 BLACK

SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 4-9).......cccveeeenn.
628112G01 TAN
628112G02 BROWN
628112G03 WHITE
628112G04 GRAY
628112G05 BLACK

SEAT BOTTOM CUSHION (DRIVER SIDE) ......ccocoiiiiiiiiiiiiieeee e,
75833G01 TAN

75833G02 BROWN

75833G03 WHITE

75833G04 GRAY

75833G05 BLACK

SCREW, 1/4 - 20 X 1.0" LG...ciriiiiiiiieieee et
RUBBER PAD ...

SEAT BOTTOM CUSHION (PASSENGER SIDE)
75834G01 TAN

75834G02 BROWN

75834G03 WHITE

75834G04 GRAY

75834G05 BLACK

RIVET, 3/167 X 3/47 LG ..oeeei ettt

SEAT BACK (INCLUDES ITEMS 16 - 20) ....cvviiiiiiiiiieee it
626618G01 TAN

626618G02 BROWN

626618G03 WHITE

626618G04 GRAY

626618G05 BLACK

Service Parts Manual

Page T-2



SEATING - FRONT SEAT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

16 75840G** SEAT BACK CUSHION ....coooiiiiiiiiiiii i 2
75840G01 TAN
75840G02 BROWN
75840G03 WHITE
75840G04 GRAY
75840G05 BLACK

17 626607 SEAT BACK PLATE ...ttt 1
18 16705G3 SCREW, 1/4 - 20 X 34" LG .ttt 4
19 00664G7 LOCK WASHER, /4" ...ttt 4
20

21 16705G1 SCREW, 1/4 - 20 X 1.0" LG .utiiiieiiiiiieee ettt 4
22 00664G7 LOCK WASHER, L/4" ...ttt 4

Page T-3 - : Service Parts Manual



2 )

Page T-4




Front of Vehicle

Page T-5 LU T service Parts Manual PRt "\



o D U SEATING - R:EAGR SEAT
L AN Kol bt T

@ HINGED DECK BOARD ASSEMBLY includes items
47 - 50

) E B\ i . Service Parts Manual | Page T-6



VIEW FROM BOTTOM \@

@ SEAT BELT KIT (includes items 25 - 28)

Front of Vehicle

g

OPS Frame

Page T-7 it “"'\ir‘h ' Service Parts Manual a4t 'ﬁjh
R WA T N L\, 4 a



& 4
- &
"'"ﬁ-v.lﬁf-

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

SEATING - REAR SEAT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627783 REAR SEAT ARMREST ...ttt 2
2 00427G8 BOLT, 3/8 - 16 X 2.0" LGt iteiiiiietie ettt ettt nees 4
3 11027G5 LOCK NUT, B/8" = L16...eeeueieieeiiieeitieeieesieeesteesteeesteeanteessaeaateesneeeseeeanseesseeanseesenas 4
4 00665G9 BOLT, 3/8 - 16 X 3 1/2" LG..eiiieieeiiiee ettt ettt nn e 2
5 00560G1 FLAT WASHER, 3/8" ...ttt sttt 2
6 11098G5 LOCK NUT, B/8" = LB...eeetieeieeiiieeitie ettt ettt ettt st snne et e b e 2
7
8 628552 @ T I ]S SRS 1
9 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG.ueiieiiiie ettt et 2
10 00560G2 FLAT WASHER, 7/16" .....eiiiieiee ettt sttt 4
11 00734G1 LOCK NUT, 7/18" = 14 ...eieiieieeeiee ettt ettt ae e 2
12
13 627796 SEAT FRAME ...ttt ettt ettt ettt nne s 1
14 311398 BOLT, 1/2 - 13 X B 1/2" LG ittt ettt st 2
15 70291G01 BUSHING. ...ttt be et e st e e e sabe e e enb e e e e 4
16 00560G3 FLAT WASHER, 1/2" ..ottt e e e e e s s e e e e e e e e e e s 4
17 14390G6 LOCK NUT, 172" - L3 ittt ettt bbb e 2
18
19 627797 SEAT FRAME BRACKET ...t 2
20 00427G2 BOLT, 3/8 =16 X 1.25" LG....teieiiieeiiieeesieee e eiiee et e tee e e e a e naeeeennee e eeanees 2
21 00560G1 FLAT WASHER, 3/8" ...ttt ettt 2
22 11098G5 LOCK NUT, B/8" = L6...ueieutieiiieeitieiiee st stee ettt stee st seee e sae e s nee st e enbeesnbeesnee e 2
23
24 609000 SEAT BELT KIT (Includes ItemsS 25 - 28)......cccoiiiiiiiieiiiiiiiee e 2
25 * SEAT BELT RETRACTOR ....ociiiiiiiiiiiie ettt 1
26 * SEAT BELT .ttt sttt ettt sttt e sne e b e 1
27 * SEAT BELT SUPPORT ...t 1
28 * SEAT BELT SUPPORT CAP ...ttt 1
29
30
31 610753 BOLT, 7/16 - 20 X 1.0" LG...uuiiiiiiiiiieie e ettt e et e e e e e e e e e e e s e nnenes 4

Service Parts Manual

Page T-8



SEATING -REAR SEAT

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33 | 00734G3 LOCK NUT, 7/16" = 20 ...eoeeoeeeeeeeeeeeeeeeeeee oo eeee e, 4
34

35 609787 REAR SEAT BELT BRACKET ......veiveeeeeeeeeeeeeee e eeee e, 1
36 609854 SEAT BELT BUCKLE LATCH......ovoiveeeereeeeeeeeeeee oo 2
37 610753 BOLT, 7/16 - 20 X 1.0" LG v.rveeeeeeeeeeeeee e eseee e eeeee e 4
38 | 00734G3 LOCK NUT, 7/16" = 20 ...t eeeeeese e 4
39

40 627804 SEAT BACK WELDMENT ..ot 1
41 71274G02 | BACK REST ASSEMBLY (BLACK)... .. veeeeeeceeeeeseeseeeeeeeseeseeeseeeseesssesenee. 1
42 16705G5 SCREW, L1/4 = 20 X 1.5" LGoreeeeeeeeeeeeeeeeeseeeeeeeseeeseeeseesseeesceseeees e eeseseseessee. 4
43 | 00664G7 LOCK WASHER, /4" ......ovoeeeeeeeeeeeeeeeeeee e 4
44

45 629654 SEAT BOTTOM ASSEMBLY (BLACK) (Includes Items 46 - 59)....................... 1
46 627157 HINGED DECK BOARD ASSEMBLY (Includes Items 47 - 50) .................. 1
47 627156 HINGED DECK BOARD ....coveoveeiee oo eeeeeseeeeeeeeeeeeeeeeeeseee e eee e 1
48 617133 SEAT BOTTOM DECK BOARD .......ovemeereeeeeeeeeeeeeeee oo 1
49 617134 HINGE ... 1
50 617135 SCREW #5 = 5/8" LG..coveeveeeeeeeeeeseeeeeseeeeeeeseeeseess e es e eeseeeseesseessesseeese 36
51

52 621036 SEAT BOTTOM ASSEMBLY (Includes Items 53 - 57).........ooeovverreererennenn. 1
53 617400 SEAT BOTTOM PLYWOOD......c.covereeeeeeeeeeeeeeeeeeees e eeeeeeeeeseeeseeeeee 1
54 | 617401 SEAT BOTTOM FOAM ...t eeeeeeese 1
55 615648 VINYL SEAT BOTTOM ..o 1
56

57 23222G1 FLAT STAPLE, 3/8" ...eeeeeeeeeeeeeeeee oo eeeees e eee e eeee e ee e 75
58

59 16705G1 SCREW, 1/4 - 20 X 1.0" LG oo 4
60

61 16705G5 SCREW, 1/4 = 20 X 1.5" LG.reoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseesseeesesseees e 4
62 | 01110G0L | FLAT WASHER, L/4" ..o 4

Page T-9 e N " Service Parts Manual




o,
]

__ SEATING - REAR SEAT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 14390G4 LOCK NUT, 1/4" = 20...eeee ittt 4
64 16705G3 SCREW, 1/4 - 20 X 3/4" LG ..ottt 4
65 14390G4 LOCK NUT, L/4" = 20ttt ettt 4
66 800344 TAPPING SCREW, #10 - 16 X 9/16" LG....coiiiiiiiiie e 2
67 619756 RUBBER BUMPER........coooiii i 2
68 616671 FLAT WASHER, 8 MM ..o 2
69
70 627809 REAR DECK BOARD ... .ottt e e 1
71 00789G2 SCREW, #10 - 24 X 1 1/4" LG .eoiiiiieie ettt 4
72 00660G5 FLAT WASHER, #10.....coiiiiiiie e 4
73 14390G10 LOCK NUT, #L10 - 24 ..ottt 4

Service Parts Manual Page T-10



i

1 WA

AT
?“‘7

ENER

o STARTER / GENERATOR includes items 2 - 18

o

,V Service Parts Manual

e
F

-
L8
" AR

Page U-1



Front of Vehicle

»

it ﬂh 4  Service Parts Manual g\ ﬁh Page U-2



STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18)....covvvviiiiieeiee e, 1
2 612029 U T et e e e e 1
3 612030 LOCK WASHER ...ttt et e e 1
4 625716 PULLEY oot 1
5 612032 FRONT COVER. ...ttt 1
6 612033 BEARING ..ottt 1
7 612034 RETAINING RING ... ..ottt 1
8 612035 KEY s 1
9 612036 ARMATURE ASSEMBLY ...ooiiiiiiiiiii e 1
10 612037 FRAME & FIELD ASSEMBLY ....ooiiiiiiiiiiiiie e 1
11 612038 BRUSH LEAD & TERMINAL PKG .....ouiiiiiiiiiieiiiieiiiiieeee e 1
12 612039 BRUSH SPRING. ...t 4
13 612040 BRUSH BOX ASSEMBLY ...ooiiiiiiiiiiiieiie e 1
14 612041 BRUSH 1 COVER ... 3
15 612042 BRUSH 2 COVER ... ..t 2
16 612043 WAVY WASHER ...ttt 1
17 612044 BEARING ...ttt 1
18 612045 REAR COVER ...ttt 1
19
20
21
22 629325 FRONT STARTER BRACKET ....etiiiiiiiieiiieie ettt 1
23 00462G7 BOLT, 7/16 - 14 X 718" LG ....eeeiee ettt 2
24 00566G2 LOCK WASHER, 7/16" .....ccoiiiiiee ittt 2
25
26 00439G2 BOLT, 5/16 - 18 X 1 1/4" LG .etteeieiiitiee ettt 1
27 00559G8 FLAT WASHER, 5/18" .....eoiiiiiiiiiiie ettt e e e 2
28 11098G6 LOCK NUT, 5/16 - 18.....eieeiiiiiiiiiiee ettt e e e 1
29 75792G01 SCREW, 1/2 - 13 X L 12" LG . itiieeei ittt e e 1
30 75690G01 STARTER/GENERATOR BELT ....coiiiiiiiiiieiiiiiiee et 1
31 75706G01 REAR STARTER BRACKET ...ooiiiiiiiiee e 1

Page U-3

Service Parts Manual




STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

36 75562G01 SPACER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 75746G01 SCREW, M8 - 1.25 X 20MM LG.....ottiiiiiiiiiiie et 2
33 00631G2 BOLT, 1/2 - 13 X 2 1/4" LG.reeeee ettt 1
34 00566G3 LOCK WASHER, 1/2" ...ttt 1
35 00560G3 FLAT WASHER, /2" ...ttt 1

1

Service Parts Manual Page U-4



N NN




_ ""\_.\I .ﬂ" JV  Service Parts Manual ‘f" t ?'k » ; Page V-2



TRUCK BED - ROTOMOLD - MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 73451G01 | PLASTIC BED ASSEMBLY (Includes tems 3 - 12) .......c.ccoevvevevreeeererneeeneneen. 1
3 * PLASTIC BED, 40" .....coeiieeeeeeeeeeeeeeeeeeeeeeeeee e en s 1
4 73454G01 PIVOT SHAFT .ottt )
5 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4”" LG w.oveveeeeeeeeeeeeeeeeeeeeeeees e )
6 73455G01 TAILGATE CABLE ..ottt )
7 73450G01 ANGLE. ..ot 1
8 16705G2 SCREW, 1/4 - 20 X 5/8" LG ..o .4
9 73449G01 TAILGATE CAP ..ottt en s ananen, 1
10 16816G5 RATCHET FASTENER, 3/16 X 12" LG....cvovoveveeeeeeeeeeeeeeeeeeeee e . 4
11 73448G01 PLASTIC TAILGATE, 40" ......ocveoeeeeeeeeeeeeeeeeeeeeeeseseeesesensese s senseseansesssananenans .1
12 00415G2 BOLT, 1/4 - 20 X L 1/4" LG .o )
13

14 71571G01 | CLEVIS PIN, 0.495 X 5.25" LG ....cvueeeecerececeeeeieieeeieieseseeeeeees s s esenenans 2
15 00571G5 FLAT WASHER, 1/2" ... oeoeeeeeeeeeeeeee e aen e nenn s 2
16 71570G01 | BUSHING, B/4" .....ooieceeeeeeeeeeeeteeeeee e 2
17 21683G1 COTTER PIN, 15/32 X 2 11/16" LG w..vveceeeeeeeeceeeeeeee e 2
18 70291G01 | BUSHING, 0.880" ........c.coeeeeeeeceeececeeieieeeeteeeeesesee s es e st en s s eneneeas 4
19

20 71537G02 | GAS SPRING ........ouiiieeceeeeeeeeeeete et eeee et es st enenas 1
21 602904 BED TETHER CABLE ........oieiieieeceeeeeee et en s 1
22 14443G10 | CLEVIS PIN, 1/2 X 3.00" LG ....oveeeeeeeeececeeeeeeeieee e ene s 1
23 14443G12 | CLEVIS PIN, 1/2 X 2.22" LG ..ovveeeeeeeeeeeeeeees e 1
24 21683G1 COTTER PIN, 15/32 X 2 11/16" ....cuvveeeeeeeeeeeeeeeeeeeee e 2
25

26 71569G02 | GAS SPRING CHANNEL........couiuiuiuiteeeieeeees oo ee st en s s 1
27 01118G01 [ BOLT, 1/4 - 20 X 5/8” LG ...evveeeeeeeeeeeeeeeeeeeeeeeee e nes v s s 8
28 00642G7 FLAT WASHER, 1/4” ...covooeeeeeieeeeeeeee e s et en s 8
29 72339G01 | PLASTIC BED HEAT SHIELD ....vviiieiececeeeeeeeeee e, 1
30

31

Page V-3 Service Parts Manual




 TRUCK BED)- ROTOMOLD : MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32

33 74962G01 BED LATCH .o 1
34 71477G02 RETAINER BRACKET ..ottt 1
35 01118G01 BOLT, 1/4 - 20 X 5/8" LG ..eeeeieiiitiiee ettt ettt 2
36 71099G02 LATCH PLATE ... 2
37 01118G01 BOLT, 1/4 - 20 X 5/87 LG ..oreeieiiiriieee ettt ettt 2
38 71538G01 LATCH TORSION SPRING .....cooiiiiiiiiiieee et 1
39 71704G01 HANDLE GRIP ...t 2
40 70113G01 ADJUSTABLE RUBBER BUMPER ........ccooiiiiiiiiiiiiiiii i, 2
41 11027G1 LOCK NUT, 5/16” - L18....iieeeei ittt e e e e e 2
42 74947G01 BED BUMPER BRACKET ..ottt 2

Service Parts Manual

Page V-4






qfﬁ 5 \kBQD ‘.«BOTQMOLD s

RPN L

LECTRIC LIFT

y =7 S B
7
S ) a__/ [
— 7 | M
I —— - <
T T——— = —— |
=
& — .
(l

Actuator may be rotated 90°
on some models

/ WHT from Actuator

/ BLK from Battery
RED from Battery

RED from Actuator

| T ' Service Parts Manual ¢ Page V-6
ks TS N ! th N o\ v :



TRUCK BED - ROTOMOLD - ELECTRIC LIFT

i k.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
43
44 73451G01 PLASTIC BED ASSEMBLY (Includes Items 45 - 54) ........coccoievieiiiiiiiieniiiieenn 1
45 * PLASTIC BED, 40" ... .ttt ettt a e s e e o1
46 73454G01 PIVOT SHAFT oottt .2
47 73460G01 SHOULDER BOLT, 1/4 -20 X 3/4" LG .....cvtiieeiiiieeee et .2
48 73455G01 TAILGATE CABLE ...t .2
49 73450G01 BOWED ANGLE ... . .1
50 16705G2 SCREW, 1/4 -20 X 5/8" LG (STAINLESS STEEL)......ccccevciiiiiierieeee, . 4
51 73449G01 TAILGATE CAP .. o1
52 16816G5 RATCHET FASTENER, 3/16 X 1/2" LG..cociiiiiiiie et . 4
53 73448G01 PLASTIC TAILGATE, 40"....c ottt o1
54 00415G2 BOLT, 1/4 - 20 X L L/4" LG .oeei et .2
55
56
57 71571G01 CLEVIS PIN, 0.495 X 5.25" LG .oittiiiiieiiiiiiiiitee ettt e e 2
58 00571G5 FLAT WASHER, L/2" ...ttt 2
59 71570G01 BUSHING, 3/4" ...ttt 2
60 70291G01 BUSHING, 0.88" .....coiiiiiiiiiiiie e e e 4
61 21683G1 COTTER PIN, 15/32 X 2 11/16" LG ...tviieeiiiiiiee ettt 2
62
63 71547G02 OUTRIGGER CHANNEL ....cooiiiiiite e 1
64 01118G01 BOLT, 1/4 - 20 X 5/8” LG ..t tieeee ettt ettt 10
65 00642G7 FLAT WASHER, 1/47 ..ottt 10
66 72339G01 PLASTIC BED HEAT SHIELD.....ccoiiiiiiiiiiiiieie e 1
67
68
69 27612G04 ELECTRICAL ACTUATOR.....ciiiiiiiee ittt e e 1
70 14443G10 CLEVIS PIN, 1.00 X 3.00" LG ..ettiiiiiiiieiiiiiiiiiiiiiiiiir e 1
71 14443G11 CLEVIS PIN, 0.50 X 1.88" LG ...utiieiiiiiiieeiiiiiiiiiineiettee e 1
72 21683G1 COTTER PIN, 15/32 X 2 11/16" ..cceiiiiiiiee ettt 2
73 27613G01 SPACER, 0.51 X 0.44" LG ...ttt 2

Page V-7

Service Parts Manual




' TRUCK BED -ROTOMOLD - ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
74 74054G01 HARNESS ...ttt 1
75 17618G1 WIRE TIE ... e 8
76 11845G3 CABLE CLIP (NOT SHOWN) ..ccooiittiitie ittt 2
77 00532G3 HEX NUT, 5/16" - 18 (NOT SHOWN) .....ooiiiiiiiiiieeee e 2
78 25976G14 WIRE oo 1
79
80 21320G4 CIRCUIT BREAKER, 15 A, 24V ..ccoiiiiiiteee et 1
81 00150G4 SCREW, #10 - 24 X 1/2" LG .eeiiiiiiiiiee ettt 2
82 00565G5 LOCK WASHER, #10 ...ooiiiiiiiiiiiiiiiiiine e 2
83 00526G3 HEX NUT, #10 =24 ..o 2
84
85 27680G01 TOGGLE SWITCH....ciiiiiiiiiiiit ettt e e e e e 1
86 27447G01 TOGGLE GUARD ..ottt 1
87 74165G02 CIRCUIT BREAKER MOUNTING BRACKET .....coooiiiiiiiiiriiiieee i 1
88 10570G9 RIVET, 5/32 X 0.55" LG ...ttt 2
89
90

Service Parts Manual

Page V-8



=D - ALUMINUM - MANUAL LIFT -~

Page V-9 | N '\I "‘ﬁim o Service Parts Manual ‘f" ¢ ?'k >
' ’ RN | ! | .4



A

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

- TRUCK _BE[?j;_f ALUMINUM - MANUAL LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

91

98

99

100
101
102
103
104
105

92 628000 ALUMINUM BED, SHORT ...

93 70291G01 BUSHING, 0.880" .......ouiiiiiiiiieiieeiiieeeeer s

94 71537G02 GAS SPRING ..ottt e

95 602904 BED TETHER CABLE ...,

96 14443G12 CLEVIS PIN, 1/2 X 2 1/16" LG ....eeriiiieiieiee e

97 21683G1 COTTER PIN, 15/32 X 2 11/16"......eiieeeiiiiieeee et

= = Y

Service Parts Manual

Page V-10



TRUCK BED - ALUMINUM - ELECTF

IC LR — %
B 2 Lt R ML

Outer "\‘\
=

Nut

Seat Frame
Support

Page V-11 B ‘wa JV Service Parts Manual "" ¢ ?’h(
' i v W b - A



- TRUCK BED : ALUMINUM - ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

106

107 628000 ALUMINUM BED, SHORT ... 1
108 70291G01 BUSHING, 0.880" ......ooiiiiiiiiiiiieiieiiii e 4
109

110 27612G02 ELECTRICAL ACTUATOR ...cooiiiieie ettt 1
111 14443G11 CLEVIS PIN, 0.50 X 1.88" LG ...ccooiiiiiiiiirieiiie e 1
112 21683G1 COTTER PIN, 15/32 X 2 11/16" ... eeeeeee ettt 2
113 27613G01 SPACER, 0.51 X 0.44" LG...ooiiiiiiiiie ittt 2
114 74163G01 DUMP HARNESS (48V) (NOT SHOWN) ...cootiiiiiiieiiree e e 1
115 17618G1 WIRE TIE (NOT SHOWN) ..ottt e e 8
116 25976G14 WIRE oottt 1
117

118 21320G4 CIRCUIT BREAKER, 15 A, 24V ..ot 1
119 00150G4 SCREW, #10 - 24 X 1/2" LG .eiiiiiiiieee ettt 2
120 00565G5 LOCK WASHER, #L0 ..eieiiiiiiiiiiieiee ettt 2
121 00526G3 HEX NUT, #L10 =24 ...ttt e e 2
122

123 27680G01 TOGGLE SWITCH. ..ottt 1
124 27447G01 TOGGLE SWITCH GUARD.... ..ottt 1
125 74165G02 CIRCUIT BREAKER MOUNTING BRACKET ...coovieiiiiiiiiiiieeeeee e 1
126 10570G9 RIVET, 5/32 X 0.55" LG ..oiiiieieiiiee ettt 2
127 14443G10 CLEVIS PIN, 1/2 X 2 718" LG .ottt 1

Service Parts Manual

Page V-12



= TR W
| A ‘ 7\'

=Tk

arts Manua

Pase wi A TN EE



"

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION - TOPS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628584 TOP CANOPY KIT (Includes ItemsS 2 - 5) ...cocvvviiiiiiiiic e 1
2 627077 TOP CANOPY L. 1
3 612255 SCREW, TORX 12 - 14 X L1 PHD ...ccoiiiiiiiiiiieeeee e 4
4 00915G1 WASHER, L/4". ..o e 4
5 628585 CLAMP . 4

Service Parts Manual

Page W-2



WEATHER PROTECTION - WINDSHIELD

e WINDSHIELD KIT (FULL) includes items 7 - 18

» é*\@

Front of Vehicle

B Lo NG T, -
Page W-3 ._ ﬁl\l \h - / Service PértiManual

"



‘{'{!_ :

AU el

@WINDSHIELD KIT (SPLIT) includes items 21 - 39

©

Front of Vehicle

B S N Service Parts Manual ¢ . Page W-4
bk ) 1 TS\ <h N . |



WEATHER PROTECTION - WINDSHIELD

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
6 627079 WINDSHIELD KIT (FULL) (Includes Items 7 = 18) ........ocoveevereerereerresesrsrenene 1
7 * WINDSHIELD ..o 1
8 * CLAMP ...t 4
9 * SCREW, MB X 30 MM ....coovoviieieeeeeeeeeseeeseeseese s ene s 4
10 * WASHER, 6 MM ......ooooviieieieeseeeeeeeeeeee s eeee s, 8
11 * WINDSHIELD GROMMET ......ovoiviiveeeeseeeeeee oo 4
12 * NUT, MB et 4
13
14 * ALUMINUM AWNING MOLDING ......covveereeeeeseseeseeseeene s 1
15 * TEXTILE SKIRT PLACE HOLDER .......ovovoivieeseeeeeeeeeeeeeeeeeeeee e 1
16 * SCREW, M5 X 0.8 X 20 MM .......ooveieeeeeeeeeeeeeeee e seeseeeee e sneseeeees 4
17 * WASHER, 5 MM .....oooiviieiieseeseeseeeeeeee e sees s sesnee s sesnsnesn e 8
18 * NUT, M5 oo n s enesne s 4
19
20 627080 WINDSHIELD KIT (SPLIT) (Includes Items 21 - 39) ........ooovvivriereeeeeeeeeereeeen. 1
21 * FOLDING WINDSHIELD, BOTTOM ......ooieieeeeeeeeeeesiseeseseneneessesnesnen. 1
22 * FOLDING WINDSHIELD, TOP ....o.oviiieeieeseeeeeeeeeeee s, 1
23 * SLOTTED LIVING HINGE ...t 1
24
25 * UPPER METAL SEAL......cooovivioeieeieeoeeeeeeeseeeee e, 1
26 * UNIGRIP SD-168, 41.5" ........ouveeeoeeeeeeeeeeseeeeeeeeeee e, 1
27 * TEXTILE STRAP ..ot 4
28
29 * CLAMP. ...t 4
30 * SCREW, MB X 30 ......ooveeeeeeeeeeeeeeeesees s seeese e s 4
31 * WASHER, 6 MM ..o, 8
32 * WINDSHIELD GROMMET .....oeieieeeeeeeeeeeee oo 4
33 * NUT, MB ..o enesne s 4
34
35 * ALUMINUM AWNING MOLDING ..o 1
36 * TEXTILE SKIRT PLACE HOLDER .......ovoovoivereseeieeeeeeeeseeeeesee s 1

Page W-5 e N " Service Parts Manual




.W.:EATHER":'_PROTECTION-- WINDSHIELD

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
37 * SCREW, M5 X 0.8 X 20 MM ...cciiiiiiiiiiiiiiiiee e 4
38 * WASHER, 5 MM ... 8
39 * NUT, M5 et 4

Service Parts Manual

Page W-6



WHEELS A

N

\ . T ;i L\ .-'{,Ir i l. - ,I "\ .
. ™~ R : i :

Ll

° BLACK STEEL WHEEL AND MUDLITE TIRE ASSEMBLY (DRIVER SIDE) includes items 3, 4
o BLACK STEEL WHEEL AND MUDLITE TIRE ASSEMBLY (PASSENGER SIDE) includes items 3, 4

o BLACK STEEL WHEEL JOURNEY TIRE ASSEMBLY includes items 9, 10

(Style of tire may differ from tire shown)
T e
tao @"\ »
d =i @\’§
| o

)l]

Page X-1 i "N 7 Service Parts Manual ek "\

i



| o
o

@ BLACK ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY (DRIVER SIDE) includes items 16, 17

@ BLACK ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY (PASSENGER SIDE) includes items 16, 17
e BRUSHED ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY (DRIVER SIDE) includes items 24, 25

@ BRUSHED ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY (PASSENGER SIDE) includes items 24, 25
@ BLACK ALUMINUM WHEEL AND JOURNEY TIRE ASSEMBLY includes items 31, 32

@ BRUSHED ALUMINUM WHEEL AND JOURNEY TIRE ASSEMBLY includes items 38, 39

(Style of tire may differ from tire shown)

Page X-2



WHEELS AN

D TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 631042 BLACK STEEL WHEEL AND MUDLITE TIRE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 3, 4) ..o 2
2 631045 BLACK STEEL WHEEL AND MUDLITE TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 3, 4) .......oooiriinniinninnieneceneeenns 2
3 616120 MUDLITE TIRE, 25 X 10 X 12 ...ooriiiiireieceieceeeieeineec e 2
4 631041 STEEL WHEEL RIM, 12 X 7...ooooiieiceeceeceseses s 2
5 630268 CENTER WHEEL CAP .....ccooooommiiiiiinneiieeesessees s 4
6 14723G1 LUG NUT, 1/2" = 20....coiicieiriieeieeiecesee e 16
7
8 631048 BLACK STEEL WHEEL JOURNEY TIRE ASSEMBLY

(INCLUDES ITEMS 9, 10)....curviiueiiineiineiinsissssssissssssssss s 4
9 627556 JOURNEY TIRE, 25 X 10 X 12.....crvimriinniieneiienissnnieenessnesnseeeneeenn 4
10 | 631041 STEEL WHEEL RIM, 12 X 7 ..o 4
11 | 630268 CENTER WHEEL CAP ....ooomiiiiiniciseseseenss s 4
12 | 14723G1 LUG NUT, 1/2" = 20....cccimireiiiceiieneissiesessesssssssssss s 16
13
14 | 616825 BLACK ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 16, 17) w..oorvviriierienieeeseeceeenienean. 2
15 | 616824 BLACK ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 16, 17) ...cooorimnrinnincncineineenns 2
16 | 616120 MUDLITE TIRE, 25 X 10 X 12 ....cccoiirviiciinececeiseeseinsesn s 2
17 | 616116 ALUMINUM WHEEL RIM, 12 X 7 ... 2
18 | 630106 CENTER WHEEL CAP ... 4
19 | 616046 WHEEL SPACER, 152 MM (NOT ILLUSTRATED) .......c.covuniiriinineeeeeenee. 2
20 | 616823 LUG NUT ..o 16
21
22 | 616829 BRUSHED ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 24, 25) ......cooooriinminnineieneisneienieeeene. 2
23 | 616828 BRUSHED ALUMINUM WHEEL AND MUDLITE TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 24, 25)......ccco.ommvirniinninniieneeoan. 2
24 | 616120 MUDLITE TIRE, 25 X 10 X 12 ....ccoiiriiiciinciececsesseiecseses s 2
25 | 616114 ALUMINUM WHEEL RIM, 12 X 7 ... 2
26 | 614272 CENTER CAP (NOT ILLUSTRATED) .......oriurimrniiniieneienissniseisnssssienneenns 4
27 | 616046 WHEEL SPACER (NOT ILLUSTRATED) .......ovviimiiiniineineecsecnna 2

Page X-3 Service Parts Manual




& 4

“A

=t

sl
g
-

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

WHEELS AND TIRES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
28 605310 LUG NUT, 1/2" = 20 .ottt 16
29
30 627555 BLACK ALUMINUM WHEEL AND JOURNEY TIRE ASSEMBLY

(INCLUDES ITEMS 31, 32) w..ouiiuiiiecieieieeeie et 4
31 627556 JOURNEY TIRE, 25 X 10 X 12 ...viuiieieieieieieieieieeeeeeeeiee e 4
32 616116 ALUMINUM WHEEL RIM, 12 X 7 oottt 4
33 630106 CENTER WHEEL CAP ..ottt 4
34 616046 WHEEL SPACER, 152 MM (NOT ILLUSTRATED) .....coovoviiriieieieiereieieieieieeae, 2
35 616823 LUG NUT oottt 16
36
37 630101 BRUSHED ALUMINUM WHEEL AND JOURNEY TIRE ASSEMBLY

(INCLUDES ITEMS 38, 39) .....oiuiiiiriieiiireieiessse et 4
38 627556 JOURNEY TIRE, 25 X 10 X 12 .viuiviiiieieieieieiieeeeeeeseeie e 4
39 616114 ALUMINUM WHEEL RIM, 12 X 7 w.ocvcveveieiieieeeeeeeeeee e 4
40 614272 CENTER CAP (NOT ILLUSTRATED).......ccstetiireieiniireieisesieisiss e 4
41 616046 WHEEL SPACER, 152 MM (NOT ILLUSTRATED) .......cccecvveiiieieiiereieieieeieinans 2
42 605310 LUG NUT, 2/2" = 20 ...ttt 16

Service Parts Manual Page X-4









BAD BOY,

Bad Boy Buggies
1451 Marvin Griffin Road, Augusta,
Georgia USA 30906-3852

TO CONTACT US

E-mail: info@badboybuggies.com
For parts and repair contact your local dealer.

To locate a local dealer please go online to our website:
www.BADBOYBUGGIES.COM

©2011 E-Z-GO Division of Textron Inc.
This manual may not be reproduced in whole or

in part without the express permission of
E-Z-GO Division of Textron Inc.
Technical Communications Department

Certified ISO 9001 /1SO 14001 by




	Ambush_626401-A-Accelerator.pdf
	1 626804 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 16) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 SCREW, M4 - 0.75" LG 2
	5
	6 612889 PEDAL SWITCH 1
	7 620030 SOCKET HEAD CAP SCREW, M5 X 0.8" LG 2
	8
	9 600683 PIN, 4 MM X 26 MM 1
	10 626142 ACCELERATOR PIVOT SHAFT 1
	11 613098 TORSION SPRING, 4.5 MM DIA 1
	12 625731 FLANGED BUSHING 2
	13 604097 REBOUND BUMPER 1
	14
	15 627846 SUSPENDED ACCELERATOR PEDAL 1
	16 610529 ACCELERATOR PEDAL COVER 1
	17
	18 00661G8 BOLT, 1/4 - 20 X 1.0" LG 3
	19 01110G01 FLAT WASHER, 1/4” 3
	20 14390G4 LOCK NUT, 1/4" - 20 3
	21
	22 626608 ACCELERATOR PEDAL HELPER SPRING 1
	23 626714 ACCELERATOR PEDAL CABLE 1
	24 10386G2 CLEVIS PIN 1
	25 31539G1 WIRE TIE 1
	26
	27 624540 ACCELERATOR CABLE BRACKET 1
	28 13437G3 BOLT, 5/16 - 18 X 1.0" LG 2
	29 00642G8 FLAT WASHER, 5/16” 2
	30 01109G01 LOCK NUT, 5/16" - 18 2
	31
	32
	33 00415G2 BOLT, 1/4 - 20 X 1 1/4” LG 1
	34 00559G7 FLAT WASHER, 1/4” 1
	35 75679G01 CHOKE PIVOT LEVER 1
	36 15944G1 BALL JOINT 1
	37 00734G5 LOCK NUT, #10 - 32 1
	38 75677G01 BUSHING 1
	39 23577G1 TORSION SPRING 1
	40 23726G7 SPACER, 9/16” 1
	41 14390G4 LOCK NUT, 1/4" - 20 1
	42
	43 75651G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	44 00566G2 LOCK WASHER, 7/16” 2
	45 00462G7 BOLT, 7/16 - 14 X 7/8” LG 2
	46
	47 75650G01 CHOKE LINK 1
	48
	49 75712G01 CHOKE CABLE 1
	50 75675G01 GOVERNOR CABLE 1
	51
	52 75682G01 GOVERNOR BELL CRANK ASSEMBLY (INCLUDES ITEMS 53 - 65) 1
	53 75681G01 GOVERNOR BELL CRANK 1
	54 15944G1 BALL JOINT 1
	55 00734G5 LOCK NUT, #10 - 32 1
	56 14390G4 LOCK NUT, 1/4" - 20 1
	57 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 58 - 65) 1
	58 22752G1 GOVERNOR BRACKET 1
	59 25274G1 GOVERNOR ROD 1
	60 22754G2 BUSHING 1
	61 25661G01 CUP WASHER 2
	62 23578G1 COMPRESSION SPRING 1
	63 22754G2 BUSHING 1
	64 23859G1 GOVERNOR ADJUSTER 1
	65 00526G4 HEX NUT, #10 - 32 1
	66 00491G4 SET SCREW, 1/4 - 20 X 1/2” LG 2
	67 25738G01 SPRING 1
	68
	69 12064G3 PUSH NUT, 3/16” 1
	70
	71 25653G01 ACCELERATOR CABLE BRACKET 1
	72 26826G01 LOCK WASHER, 8 MM 2
	73 26827G01 DIFFERENTIAL NUT, M8 X 1.25 MM 2
	74
	75 75832G01 WIRE AND TUBE RETAINER, 3/8” CAPACITY 1

	Ambush_626640-G-Direction Selector.pdf
	1
	2 630336 ACTUATOR COVER 1
	3 800299 SCREW, #10 - 24 X 1.0 LG 1
	4 306375 NUT, 1/4" - 20 1
	5 14390G10 LOCK NUT, #10 - 24 1
	6
	7 630353 ACTUATOR 1
	8 630419 BOLT, 1/4 - 20 X 3.0" LG 1
	9 00642G7 FLAT WASHER, 1/4" 1
	10 14390G4 LOCK NUT, 1/4" - 20 1
	11
	12 624475 DIRECTION SELECTOR CLEVIS ROD 1
	13 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG 1
	14 14390G4 LOCK NUT, 1/4” - 20 1
	15 22754G4 BUSHING, 1/4" 1
	16 25727G01 CUP WASHER, 1/4" 4
	17 72735G01 COMPRESSION SPRING 2
	18 00734G5 LOCK NUT, #10 -32 1
	19
	20 627882 NEUTRAL CLAMP 1
	21 627881 DIFFERENTIAL LEVER 1
	22 00559G8 FLAT WASHER, 5/16" 1
	23
	24 00642G7 FLAT WASHER, 1/4" 1
	25 00550G1 LOCK NUT, 1/4" - 20 1
	26
	27 630314 ACTUATOR SUPPORT BRACKET 1
	28 00426G8 BOLT, 3/8 - 16 X 1.0" LG 1
	29 00560G1 FLAT WASHER, 3/8" 1
	30 11098G5 LOCK NUT, 3/8" - 16 1
	31
	32 630361 ACTUATOR MOUNTING PLATE 1
	33 75048G01 SPACER, 1/2" 1


